Parts Catalog No. A997

NOTE: Parts Catalog 989 must be retained for Models 155

and 195 Tractors prior to Serial Numbers listed below.

b @@

MODEL 155 S/ \5882 AND AFTER

MODEL 195@ 9620622 AND AFTER

.

PRICE 75 CENTS

J. I. CASE COMPANY

Racine, Wisconsin, U.S.A.







Here’'s your set of Parts Catalog No. A997
Revision Pages to

keep your Parts Dept. For Models 155 & 195
Up-To- Date! Compact Tractors
n .
Revision No. 1
P Pages for To Pages:

Case
35B - 36
Parts Catalog ®
NoO. r997 @
]

Insert the attached revised pages in your copy of the
above Catalog.

This Catalog has been printed in loose leaf style to
allow your Parts Department to keep their Catalogs
current and up-to-date. 1Insert these pages promptly

in their proper places. Remove and destroy the pages
they replace.

Issue Date October 1971
Print Shop 2000

PRINTED IN US A




Parts Catalog No. A997

CASE 155 AND 195 GARDEN TRACTORS

SERIAL NUMBER .

NOTE: THIS CATALOG IS F
9615882 AND AFTE
AND AFTER. US

WITH SERIAL NHW&(\

~~—

WITH MODEL 155 TRACTORS WITH SERIAL NUMBERS
MODEL 195 TRACTORS WITH SERIAL NUMBERS 9620622
S CATALOG NO. 989 FOR MODEL 155 AND 195 TRACTORS

PRIOR TO THOSE LISTED ABOVE.

TRACTOR MODEL DESIGNATIONS | ENGINE MODEL DESIGNATIONS

155 TRACTOR K241 A Engine - C12178

195 TRACTOR K301 A Engine - C12179

When using this catalog, notice the reference to serial
Serial Numbers numbers of various components noted here and listed in

the ""description' copy. By referring to correctserial num-
bers, proper parts identification will be assured.




GENERAL INFORMATION

Indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical index at
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

Hlustrations

All parts are illustrated in "Exploded
Views'" which show the individual parts in
their normal relationship toeach other. Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the "Reference Number' column and are fol -
lowed by the part number, description and
quantity required.

Orders

Orders shouldplainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make itnec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the "issue'" number and date will be
advanced.

vised Parts Book
their respective
as received, Failure
onfusion and defeat the

It is imperative that\re
pages be inserted\i
Parts Books as
to do so will J¢

purpose

REF. PART NO.

A 55159
28 A 56208
29 A 55956
30 A 55957
31 A 56210
32 A 56209
33 G 45175
16- 836 @ -
34 132- 104 PIN - cotter, 3/16" x
35 A 55889 STUD - ball,socket & cylinder . ........ ..., 2
36 13- 410 BOLT - 1/4"x5/8"N.C.,hex. . .. ... ... .......... 4
37 92- 4 LOCKWASHER - 1/4" SAE . . . ittt v et e nennenns 4 -

Terms "Right Hand” and "Left Hand”

The terms "Right Hand' and "'Left Hand"'whenever used in this Catalog refers to the machine
as viewed when seated in the operator's seat facing the direction of travel.




ALPHABETICAL INDEX
ENGINE SECTION

155 195
Page
AirCleaner. .. .......eieuvun 5 ....... 5
Battery ................. 51-53 .. ... 51-53
Belt, Starter-Generator ........ @  |]. . ea
Breather, Crankcase .......... T . ... 7
Camshaft . ................. T....... 7
Carburetor................. 21 . ...... 21
Comnecting Rod . .. ........... 9....... 11
Crankshaft . ................ 9....... 11
Cylinder Block « « ¢ v v e e v v v v v 0w 13 ....... 15
Cylinder Head . « « « « v« e o vt o vt ® 13 ....... 15
Electrical System .......... 51-53 51-53
Engine Block & Attaching
Parts . ... . ... ... 13-15 .. ... 13-15

Exchanger, Heat .. ........... 35 .. ..., 35
Exhaust System . . ... ... .. .... 5 ....... 5
Fan............. ... 17 ..., 17

BASIC TRAC

Axle, Front (155) - -

155 195
Page

Filter, Breather. ............. T oo 7
Flywheel. ... ....... ceeea O . 15
Fuel Strainer. ............... 21 ...... 21
Fuel System ................ 19 ...... 19
GasketKits . . . . ...t i i ... 13 ...... 15
GOVEINOr. « « « e e ¢ e o s v oeesoeas A7 ... 17
Muffler. . . ..ot eeennen 5 ...... 5
Oil Pam: « ¢ « ¢« ¢t t vttt ennnees 13 ...... 15
PistOn - ¢ ¢ v v e ittt i it 9 ...... 11
PTO, Front - « « + « v v et ot v e, 23 ...... 23
Pulley, Clutch -+ -« v e v v oo 23 ...... 23
Spark PIug « « « « v« o0 e e s v o e n- 51 ...... 51
Starter-Generator /s D « s o s o 25 ...... 25
"Tank, Fuel - .., =000V oo .. 19 ...... 19

Throttle Linkage\\. \\ Y. ........ 17 ...... 17
Valves .. .. @ ........... T eoe... 7
©\\0

@%CTlON
ydraulics (Continued)
Motor, Hydraulic Drive

Ax]_e’FrQnt(lgﬁ)...-............? I A N & |

Rear o ¢ e e 0 osoeseoeeeocecocs % Pump +ecsoeeieeceiaiicenacnsa 39
Baffles & Shrouds ¢ ¢+ c o c = o 00006005 Valve,Controlou--------- coe . 37
Brakes,DiSCType 5 s 00600 e e o0 .i_g Valve,COHtrolLinkage R I 17 |
Decals...............,o..@.43 HydraulicLiftKit(E-ZS)----°~-----57-59
Drawbar e ¢ ¢ e e e s 06 0000060 e o 47 Implement Lift Lever o+« s ccc e oo ees o gy
Fenders « ¢ « ¢« « » e e e o0 s e 0 e .00.43 Instruments » ¢ ¢« ¢ ¢ ¢ o 0 e e 00000 s e + 51-53
Frame e« coe e %45 Seat, Operator's « « ¢+ s e oo oo s eoassas gy
Grille s « ¢« o ¢ 6 o0 066 0060 (> K a0 0000 45 SpeedControl----°~°---°°°°-'°°-"49
HeadlightSaeaocuaoo oO-cooo. « 51 SteeringWheel&Gear'----°--°°--°"27

Hitch ¢ c o o0 6006000 doe cse oo oo 47

Hoodee.........................45'

Hydraulicse o - - » e e c e s e e s e e oe s+ 35.41
Coupling, Pump Drive « « e o ¢ c o 0 s 00 s e 39
Hoses, Lines & Fittings+ + . . - ceeseeo 35

TOOLBOX # «co oo cecoveccnossssess 4l
TOW Hitch ¢ ¢« o v oo vneeeeeeneeanens 4y
Transmission- - -
Wheels, Front & Rear .- ... IR ) |
Wheel Weights -« v v 0 v 000 cecosssse bb







CASE 1556 AND 195 GARDEN TRACTORS S

AIR CLEANER

REF. PART NO. DESCRIPTION REQ'D
1 KOA235100 AIR CLEANER ASSY ------------------- e s o o 0 8 8 s s s 0 1
2 129~ 409 NUT - wmg’ 3/8" N.C, ="~ v s e s oo e P I A B 1
3 KOA 536 WASHER - copper ------------------------------ 1
4 NSS COVER - air cleaner (Order KOA235100)« =« =« x - 1
.5 A 70090 ELEMENT - all‘ cleaner ---------------- » e s s 0 o ¢ o o o 1
6 NSS BASE - air cleaner (Order KOA235100)- « *« =« =+ MR |
7 177- 131 SCREW - fill. hd, 10-32 x 1/2"e s s s nrr s e vemmovcceenns -3
8 192~ 18 LOCKWASHER - 3/16" ..... D P A AR DR Y 3
9 195- 512 WASHER - plain, 3/16" s o v e s e s e e s s ® o o s s s 0 s e s e e s s s 3
10 KO 275341 GASKET - air horn oooooooooooooooo ® o 8 2 o " o 0 s s 2 s 0 0 o 1
EXHAUST SYSTEM
1 C 12071 MUFFLER -exhaust - c«c ¢ ¢ ¢ e o e oo s s 0 e o0 s s e s 0 s e 1
2 C 10372 GASKET -exhaust pad . .« o« ot ot cfa\c v o v oo onssonasens 1
3 92- 5 LOCKWASHER = 5/16" « « v v v v e e o@ N ™S e vt oo e v onn ool
4 61- 510 SCREW - 5/16-18 x 5/8" socket @ ...... e et ecsaosnn 2

Printed in U.S.A. February, 1968




~
-~




REF. PART NO,

s OO TN WM

25- 104
92- 4
KO 275220
KO 275143
KO 231032
KO 235048
KO 235118
KO 235117
KO 235047
KO 235631

KO 235826
KO 235008

KO 230170-8
KO 235007~8

KO 235011
KO 235010
KO 230011
KO 240013
KOA235327
NSS
NSS
KOA235646
KO 275066
KO 275067
KO 235053

KO 235826
KO 235008

NSS
KOA235646
KO 275066
KO 275067
KO 235053

Printed in U. S, A,

CASE 155 AND 195 GARDEN TRACTORS 4

CRANKCASE BREATHER

DESCRIPTION REQ'D
NUT -1/4"N.C.hex +ccocoevoveoeecsnecsscnsoonaanns 1
LOCKWASHER - 1/4" SAE « ¢ ¢+ e s e v s e e s tnooncnseenns 1
STUD - valve covers « « « « « ¢ o & ) L I I T A A P 1
COVER -valve « s -« - @ ¢ 8 s e e 8 s e e s e s s e s e e e s s e s e s o1
SEAL - breather « e« .« . s e e e s e e e T e |
GASKET = VAlVE COVET o + e o o o e s e o 0 0o 00 s e s s e e 0 e e .2
FILTER - breather - « « « ¢« ¢ ¢ ¢« ¢ ¢ ¢ o T
BAFFLE -breather « « « ¢« s ¢ ¢ ¢ o ¢ 60 v 0t a0 e e s s oeessssossa 1
REED - breather + -+ « « « « s e e e e e T e |
PIATE -breather « « « « ¢ c ¢ e 0 e o0 0o 000000 R |
155 CAMSHAFT AND VALVES
VALVE = exhausSt « s o ¢ o s 6o ¢ o 6o ¢ 000 0 0 s s 0 s0oasecceesonce 1
VALVE =intake « « o« s s e o s 00 o AN P |
INSERT - exhaust valve seat ... . eNNe Vo o0 s s e e s e s e 1
GUIDE -valve ¢ s ¢ e ¢ e v 0 000 a [ S 2
SEAT - valve spring « « « « « + + e e s e e et e e e e 2
SPRING - valve + ¢+ 0 @ ......... e h e e oo w2
RETAINER - valve sSpringh\e\se s =c ¢ s o s o s s o c e s e s e s e e .2
LOCK - valve retainer g\ 0. ....... e s e s e e s e e e e 4
LIFTER ASSY « ¢ e s o olle N e v v a0 0 e e s s e s e e e e s e
SCREW - tappet a@usting - « « « o « ¢ o v o oo et et s e e e RS |
LIFTER - valvelM e o/t ¢ ¢ o 0 o & e e e e e oo e e e e .1
CAMSHAFT ASSAESSNN: + s o o s s s e a v s s s osossosoansnsans 1
SPACER - ca 005"e o v e e s e e e e e e e e . JUAR
, 010" ... . et UAR
ettt e .1
SHAFT AND VALVES
.......................... P |
-intake « .« ... i i i i i i i s e, e e st 1
- exhaust valveseat ............. e et 1
UIDE = ValVe & . . vt ittt et et tneeennenanens e eeen .2
EAT -valve Spring . . . . v v i v v v vt eonas e e 2
SPRING-valve . .....0u0us. e et et e s e 2
RETAINER - valve spring ....... e et st 2
LOCK - valve retainer ......... et et e e 4
LIFTERASSY ......... ee e e e et et et . .2
SCREW -~ tappetadjusting ....... ..t ittt eeeneses 1
LIFTER -valve. .. ... cv v et eencenan e e st 1
CAMSHAFT ASSY...... s e e e e e 1
SPACER - camshaft, .005". . ....... e et et et e UAR
SPACER - camshaft, ,010". ............. et i e e s e JUAR
PIN-camshaft . ... ... it itvitenneeneneneincanneenns 1

February, 1968







CASE 155 AND 195 GARDEN TRACTORS 9

155 CRANKSHAFT,.PISTON — CONNECTING ROD

REF, PART NO.

OO kWN

Printed in U. S. A,

NSS
KO 235287
NSS
NSS
NSS
KOA235611
KO 235004
KO 235572
NSS
KOA235139
KO 235003
KOX 22-35
KO 235526
NSS
KOA235569
KOA2355'71
KOA235616
KO 235288
KO 235289
KO 235290
KO 235573

KOA235139-10

KOX 379-6
40035
W 5063-8
KOA235711
KOX 366-1
KOX 271-30
KOX 25-71
KOX 119-14

@
@@9

Q@

DESCRIPTION

PISTON AND ROD ASSY. (Std. size)* <<« - - crerec st 1
RING SET - piston (for oversize see item 16) -« <« - R |
RING - tOp compressmn ........................ 1
RING -~ 2nd compression (incl. expander) """"""" 1
RING - oil (mcl expander) ..................... 1
PISTON ASSY (for oversize see item 15) * ==« R |
RETAINER - piStOﬂ p1n ...................... « 9
PIN-piSton .............. L I S R A B LIRS |
PISTON ------ ® ®» o % & 0 s 8 s ® & s o & @ ® o o 0 & o " 8 8 v s e 1
CONNECTING ROD ASSY (for unders1ze see 1tem 18) 1
WASHER - special ***** 2
LOCKWASHER ® o e o & o 8 & » » ® o o 8 8 8 0 o ® o ® 8 e o 2 0 s e 2
SCREW - cap’ connecting rod " "t ot s e « 92

1

1

ROD - connecting oooooooooooooooooooooooooooo
PISTON ASSY - 010” oversize o e s . D ® o 8 e 8 s s 0 s v s 0 e s
PISTON ASSY - 020" VerSIZe e s s o eN\e\e ° o o o ® e o 8 0 a0 o s s . . 1

PISTON ASSY - .030" oversize - - ------------ PR 1
ooooooooooooooooooo 1

RING SET - piston .010" over

RmG SET - piston .OZOH ers ® » o 8 2 8 s 2 B P 0 2 s 8 2 s s 0 s . 1
RING SET - piston -030n @klée ...................... 1
PIN - piston, .005" ovepsi;

February, 1968







CASE 155 AND 195 GARDEN TRACTORS 1
195 CRANKSHAFT,PISTON — CONNECTING ROD

REF.PART NO, DESCRIPTION REQ'D
1 NSS PISTON AND ROD ASSY. (Std, size) * = =" **"*" : S |
2 KO 235889 RING SET - piston (for oversize see item 16) """"" 1
3 NSS RING - tOp CompreSSIOn s s o s e v s 8 e s s s e e s 0 s s 0 e s e ‘1
4 NSS RING - 2nd compression (incl, expander) """"" 1
5 NSS RING - oil (mcl expander) ..................... 1
6 KOA235827 PISTON ASSY (for oversize see item 15) """""""" 1
7 KO 235811 RETAINER - pistonpin ******* A IR
8 KO 235803 PIN - piston == ¢ -~ e e s s e e e e s e s e e s e s e s s S |
9 NSS PISTON oooooo ¢ o o ® s & . @ % » o 4 8 s & 0 e % & s 0 0 8 s e v e 1
10 KOA235828 CONNECTING ROD ASSY (for undersize see item 18) » -« -+ -+--- 1
11 KO 235003 WASHER - SpeCIal ----------- e ® 0 o 6 s o s 8 0 o . . ’2
12 KOX 22-35 LOCKWASHER * ¢+ ">+
13 KO 235526 SCREW - cap, connecting rod
14 NSS ROD - connecting® « * =+ ¢
15 KOA235865 PISTON ASSY - .010" oversize « - * * ¢
15 KOA235866 PISTON ASSY - .020" oversize * * * =
15 KOA235867 PISTON ASSY - .030" oversize * *
16 KO 235890 RING SET - piston .010'" oversi
16 KO 235891 RING SET - piston .020" o siz
16 KO 235892 RING SET - piston .030' oversizey: * = - *°-"
17 KO 235868 PIN - piston .005' oversize\yv+ - -
18 KOA235828-10 CONNECTING ROD ASS
19 KOX 379-6 OIL SEAL - cranksha BAP © * Tttt s e
20 40035
21 W 5063-S
22 KO0A235949
23 KOX 366-1
24 KOX271-30
256 KOX 25-T1
26 KOX119-16

Printed in U. S. A,

February, 1968




12




CASE 155 AND 195 GARDEN TRACTORS 13
155 ENGINE BLOCK AND ATTACHING PARTS
REF, PART NO. DESCRIPTION REQ'D
1 KO 271077 BOLT - cyl. hd, (length 2-1/4") == - * s 6
2 KO 235175 BOLT - cyl. hd, (length 2-1/2") = **** crerrrtseseer e *3
3 KO 270889 WASHER - Cyl. hd. bolt ......... R ¢ o s @ 9
4 Ko 235656 HEAD - cylinder ....... * o 8 & 6 o 8 s 0 s 0 0o s s 8 0 s @ s @ * s 0 0 1
5 KO 235810 GASKET - head ........... ¢ o o 8 5 5 8606 8 00 8 8 8 6 s = e o o o s @ 1
6 KOA235747 DIPSTICK ASSY ----- ® o ° 8 v 0 ® 0 s e & » e & o ® v o 0 0 s o s o 8 o o 0 1
7 KOA236303 BLOCK ASSY - cyl., short (incl. crankshaft, rod assy
governor, camshaft, valves, bearings and plate) <" *** " 1
8 KOA235737 BLOCK ASSY - cyl., stripped (Std. bore) = = ¢ * =" 1
9 KO 230170-S INSERT - exhaust valve = *******" M A 1
10 KO 235007-S GUIDE - valve ° = * " * o s 6 0 66 s s a8 s e e s s s s s s s e e 2
11 KO 235125-S SHAFT - stub, governor = * * """ M 1
12 KO0X293-4 BEARING - needle, governor shaft:* > - 1
13 41- 18 PLUG-expansion""""' ....... O I IS |
14 113- 206 BOLT - 3/8"x 7/8" N.C. hex plated * == oo 4
15 192- 21 LOCKWASHER - 3/8" SAE plated * ** - " - * A 4
16 KO 235025 GASKET - camshaft cover " * """ """~ " 1
17 KO 235026 COVER - camshaft gear ** """ Ny rcrcr MRS |
18 192- 19 LOCKWASHER - 1/4" plated " * * # N> R 4
19 113- 6 BOLT - 1/4" x 1/2"" UNC, plate P ceeccd
20 KO 235353 GASKET - Oi]. pan ........ @ e o o 5 6 ¢ 8 o 5 0 ¢ 0 s o ¢ s 0 2 8 1
23 KO 235950 BASE - oil pan * e . R “ o0 0 s o 1
24 192- 21 LOCKWASHER - 3/8" pla X@ """ Cerrrrsss ey e+ 4
25 115- 204 BOLT - 3/8" x 1" N.C. T BRI R R I R 4
26 221- 2 PLUG-pipe,1/4"s ............ I I I R |
27 KOX 379-6 OIL SEAL - crank AT " CCCrrese e e * s s 0 2 s s . .. 1
28 40035 BEARIN'G - Cra 11 o o o s 5 8 s 0 o .. oo v o 0 .. .. . 2
29 KO 235757 GASKET -~ shin g plate, .010" ** = ° " st 6
29 KO 235070 GASKET - sHImON030" « ¢ ¢ ¢ v e o e aa e oo oo ons t e e e UAR
30 205- 27 inghole e s e s 0 0 s s e s e s e R e 1
31 KO 235062 PLA 1 #{can use KO235815) =~ **°°**" C e e v e e ‘1
32 192- 21 0 R - 3/8n plated ............. ® e s s e s s s e 0 e 4
33 113- 207 .\ 178" x 1" N.C. plated .............. LY .. c 4
34 KOX 271-30 ( WAL - crankshaft front = === oe seee . *1
35 KO 235818 Q AT EEL ................. s o » 8 ¢ ¢ 8 5 e s s 8 8 s 8 8 s s e 1
36 195_ 545 WA'S R ~ special, plated .......... » o o 0 0 0 0 0 s e b s e e s e 1
37 KOX 119- T - special Marsden® * **“* *****" P A Y S |
38 KO 23 % SHAFT - frt. drive stub ** " - *c e s e s s et 1
39 192- LOCKWASHER - 3/8" SAE plated * *=* =+ " - secere s 4
40 113 BOLT—3/8"X1-1/4"N.C. hex * ¢ c*cs ereoeccscesoncccs 4
41 W -S KEY - 1/4!1 sq. X 3/4n .............................. 1
42 Ko 2 748 STRAP - liftmg --------------- ® * 8 8 & & ° & & 0 * ¥ & P 0 * 2 s . 1
ENGINE GASKET AND SEAL KIT
45 KO 235165 KIT - engine gasketand seal .. ......... e e e e e 1
46 KOX271-30 SEAL - crankshaft front 0il. - « + ¢« ¢ v ottt v it it v oo v 1
47 KOX 379-6 SEAL ~crankshaft rear oil - « + + « ¢ ¢ ¢ v v e e o v e o vt v v v 1
48 B 59393 GASKET - fuel strainer bowl. ... . ... et e et et 1
43 KO 220174 GASKET - breaker COVEY « « « ¢ ¢ o s 6o o v s oo e et e e 1
50 KO 231032 SEAL -breather . . . - « vttt e v s e s v onvosanencsessns 1
51 KO 235048 GASKET - ValVe COVEL « v o ¢ « o v o s e s s s e o s s asasseeons 2
52 KO 235025 GASKET - camshaft gear cover . ... .. i et e iee e 1
53 KO 235353 GASKET - o0ilpan « v v v v v v o vt it v e enne v e e 1
54 KO 235757 GASKET - shim, bearing plate .010". .. .. e st s et 6
54 KO 235070 GASKET - shim, 010"« « « ¢« -« t ettt vt et ineae . . UAR
55 KO 235810 GASKET -cyl.head ............... ettt 1
56 A 172108 GASKET - fuel pump flange ............... e e 1
57 A 72100 GASKET - carburetor flange - « « « « « « ¢« e v v e s s st v s o s e 1
58 KO 275341 GASKET - carburetor air horn .. ... e e e e e e e 1
59 KO 235057 GASKET - oil pan (not used on this model) -« -+« -- 1

Printed in U. S. A. February, 1968




14




IO U OO DD

Printed in U, S. A.

CASE 155 AND 195 GARDEN TRACTORS

195 ENGINE BLOCK AND ATTACHING PARTS
REF. PART NO.

KO 271077
KO 235175
KO 270889
KO 235820
KO 235810
KOA235747
KOA236293

KOA235952

KO 230170-8
KO 235007-8
KO 235125-S

KOX 293-4
41- 18
113- 206
192- 21
KO 235025
KO 235026
192- 19
113- 6
KO 235353
KO 235950
192- 21
115- 204
221- 2
KOX379-6

40035
KO 235757
KO 235070
205- 27
KO 235815
192- 21
113- 207
KOX271-30
KO 235818
195- 545

KOX119-
KO 2359
192-

KO 235165
KOX271-30
KOX 379-6
B 59393
KO 220174
KO 231032
KO 235048
KO 235025
KO 235353
KO 235757
KO 235070
KO 235810
A 72108
A 72100
KO 275341
KO 235057

DESCRIPTION
BOLT - cyl. hd. (length 2-1/4")
BOLT - cyl. hd. (length 2-1/2")
WASHER - cyl. hd. bolt . . . .
HEAD - cyl. - - - -
GASKET - head
DIPSTICK ASSY + « s« s o+ « e e e e

----------

BLOCK ASSY - cyl., short (incl. crankshaft, rod assy

governor, camshaft, valves, bearings and plate)

BLOCK ASSY - cyl., standard bore
INSERT - exhaust valve - ...
GUIDE - valve « s s e oo o e o oo 000 eee
SHAFT -~ stub, governor « « - ..« - -
BEARING - needle, governor shaft -

PLUG - expangion” """ 'ttt

BOLT - 3/8"x 1-1/4" N.C. hex plated * * * ° * *

LOCKWASHER - 3/8" plated ~~*""*""°

GASKET - camshaft cover *

COVER - camshaft gear * " ° """ °7

LOCKWASHER - 1/4" plated * " ** S\

.....
e o s o » o 0

BASE - oilpan °= " **"*

BOLT - 1/4" x 1/2" UNC plated - -----
GASKET - oilpan*® * **°*°*° @

LOCKWASHER - 3/8n pl \ s s e o e s s e
BOLT - 3/8'" x 1" N.C. lie% bed s e .
PLUG - pipe, 1/4" sgJ e e e s e e

15

plate .01011 e o o & o ¢ » 0 0 o s o 0o s @ « s ®
........................... UAK
s e e s s s e e el
------- ® o & o o ® o s » . . . . . 1
R-3/8"p1ated'° ....... s e e e e 0o B Y]
1" X 111 N.C. plated- > o e . » o s ¢ s @ e o o 8 0 s o .0 .4
ooooooooo ® o o & & & 5 0 0 o+ 8 . . 1
......... D I
..... I R
UT - Specia.l Marsden® ****°*°*°**" ® e e 8 e 0 00200000 1
HAFT - frt. drive Stub ....... ® e« 6 o 0o 8 o o « s 0 o 5 o o 0 o o o . 1
LOCKWASHER - 3/8" SAE plated * - * """ ** *"°"" 4
BOLT - 3/8'"x1-1/4" N, C. hex plated * """ *° Tttt 4
KEY— 1/4" Sq. X3/4" .................. @ o o o 0 o 8 » - .1
STRAP - lifting """ """ """ "" . e st et s e e e 1

ENGINE GASKET AND SEAL KIT

KIT - engine gasket and seal + ¢ ¢ o e 0 0000 s s e e 8 s 8 s e e e s e 1
SEAL - crankshaft front oil - - ¢« -« ¢« ¢« ¢ = & e s s s s e s e e s 1
SEAL - crankshaft rear oil - « « « ¢ ¢ ¢ ¢ ¢ & s e e st e s e s 1
GASKET - fuel strainer bowl . .. . - . e e e R IR |
GASKET -breaker COVEIs « « o s s s o o o o 00 s 0 08 s« s e e e 1
SEAL =DBreather « « « e s o o o s 0 s e s s s 6 0 s s ssososocsess 1
GASKET = Vvalve COVEr « « ¢ v e v s e 0 s oo s e s e e s e n e 2
GASKET - camshaft gear cover .. ..... R R 1
GASKET -oilpan -+ .... ettt et 1
GASKET - shim, bearing plate, .010" <« « . ¢ oo o0 et o -8
GASKET - shim, ,010" « « « c c et v ettt it UAR
GASKET - cyl.head .« . . -« o ... e et e 1
GASKET - fuelpump flange « « « ¢ ¢ ¢ o e e e et v et c e oo o v e 1
GASKET - carburetor flange « . - « ¢« ¢ c e v v oo e e v e e e oo 1
GASKET - carburetor air horn .. ...... e s e e e e 1
GASKET - oil pan (not used on thismodel) ............. 1

February, 1968




16




CASE 1556 AND 195 GARDEN TRACTORS 17

BAFFLES, SHROUDS AND CLUTCH PULLEY

REF. PART NO., DESCRIPTION REQ'D
1 C 10492 DEFLECTOR - engine air +  «ececoooss- et e .ol
2 192- 19 LOCKWASHER - 1/4'", plated « + « + + + » « = « e e c e e 2
3 113- 6 BOLT - 1/4"x 1/2" N.C, hexplated -+« ¢ s oo e oo oecn IRy
4 KO 235955 BAFFLE - cyl. head - + « + ¢+« « + e e e s e ceeaee 1
5 KO 235368 BAFFLE - carburetor side air - « - < v - - c e e et s vt oo -1
6 KO 235207 PULLEY - Starter « « « « e s oo o e s oo o oo e e .. .1
7 KO 235052 SCREEN - blower air intake. ... .. .. .+0.. R 1
8 195- 515 WASHER - 1/4"plated « -« ¢+ v+ e it D 4
9 192- 19 LOCKWASHER - 1/4"plated « « « s oo vt v oucnen e e .4
10 175- 436 SCREW - 1/4" x 5/8" N.C. truss hd. Philhps, plated - .- ... .4
11 KO 235951 HOUSING - DIOWET + » » s ¢ o o o s o e oo s osonnes e e et e e 1
12 113- 2 BOLT - 1/4"x 3/4'" N.C., hex hd, plated «««+. . R 4
13 192- 19 LOCKWASHER - 1/4" plated .-
14 KO 235054 BAFFLE - cylinder -+« ..
15 C 10311 CLUTCH -pulley e« e oo v evs.e
16 C 10312 SPACER - short -+ ¢« cceoo. .
17 A 710084 FAN -engine ++ e oo
18 195- 104 WASHER - 3/8" plain . .. ..
19 192- 21 LOCKWASHER - 3/8" SAE @ ca
20 115- 208 BOLT - 3/8" x 3-1/2" NiC\hex (for pulley clutch) .......... 1
21 A 70205 BELT - drive, starter - 20 S |
22 C 12603 CHANNEL -~ deflector\\. )} < .... et st ea eeaes 1
23 C 13756 WASHER - fan, rubler—. . ... et ea e esa2
CHOKE.THR AND GOVERNOR
34 C 13848 CONTROL A throttle « o + e s o v v 0 v 0 n e G h e et e s 1
35 C 12224 =Y 0 1 o of ¢ Y S .1
36 C 12187  CONTROLNCROKE « ¢ « s v o o o v o s et vt asnsesnsassnecees 1
37 C 12223  HANDDESNchoke control- « « « c v v v v v v e vt oo nonn e 1
38 111- 1 -24 x1/2" rd. hd.,, squareneck « . ......e.uvo... 2
39 192- 18 b ER - #10 std. plated ....................... 2
40  129- 7 Q - #10-24 Plated e « c o v o ht ettt 2
41 KO 23549 LVER - governor . ... e st e et e 1
42  15- @BOLT-I/4"X1 1/4”NC hex .......... et
43 195- WASHER - 1/4"plated ........c0.u.. et et e s 2
44  25- NUT -1/4"hex ...... e et e et et e e 1
45 K SPRING = ZOVETNOT . v v o e o o s a ¢t oo s assossasssnasecass 1
46 1 LOCKWASHER - 1/4"plated . ... .o vvvnvooecncnnnens 1
47 KO WASHER - thrust . . . . ... vov v vve et e et e 1
48 KO 275690 WASHER - WaV¥. .o oo e osveveonnnnes C et e s e -1
49 KO 231052 CLAMP - swivel, wire ..... et e ettt 1
50 KO 235086 LEVER -speedcontrol . . ........cc0... e et e e e e 1
51 KO 235085 SPACER - speed control bracket ...... c e s et 1
52 KO 235084 BRACKET - high speedstop........... et s et 1
53 129~ 37 NUT -#10-32, hexX . . ... 0ttt ivineennnssonsnnsoanens 2
54 192- 18 LOCKWASHER - 3/16"plated ............. et eee s 1
55 A 10326 JOINT -ball ......... et e e e c e 1
56 KO 235277 ROD -throttle . . .. ... .. ... ittt enenensnennas 1
57 KO 235278 RING - retaining, throttle rod ........ et e et e 1
58 KO 235476 BUSHING - governor cross shaft. ., .. ...........cc..00... 1
59 KOA235256 SHAFT ASSY - governor cross . . . . . . . ettt 1
60 KOX 293-4 BEARING - needle governor shaft. . ... ...t evvetoeen 1
61 KOA235743 GEAR ASSY - ZOVEINOr « = ¢ e o v o s s o s s & c et e s 1
62 KO 235125-S SHAFT - governor stub...... e e s s et 1
63 KOX 25-55 WASHER ~governor stoppin . . . . . . e o it v i i i i it i i 1
64 KO 231355 PIN - governor stop - « « c v o v v e oo e et et 1

Printed in U, S. A,

February, 1968




18

iy
o550 )
forh 0o ) /2
g 7. “ )
wm s Y

54 i) o
AP 1) DO

el




CASE 155 AND 195 GARDEN TRACTORS 19

FUEL SYSTEM

REF. PART NO. DESCRIPTION REQ'D
1 C 10479 TANK = fUEL « = o = « o = s o o v e amoeenannsosessnaconnnns 1
2 C 11529 CAP -~ fuel tank o« « « o e o e o e e o s ot e oo s o nesseneancnessse 1
3 A 70100 STRAP - fuel tank mounting « « « « » + = v e e v s v v et e v 2
4 173- 215 SCREW - 1/4"x1-1/4"rd. hd.« - -+ - - - e v e e et v e ee i ine 2
5 129- 294 NUT - square, 1/4" N.Co e« « e« e o v ot o n e netannnennenns 2
6 C 10657 ELBOW -fuelline + « v ¢ e+ v v v v et ettt aiiiaitiee e oo n e 1
7 Cc 12211 HOSE -fuel lin@. « v « v« o v v e e v ot et it i et i ii e iee et 1
8 C 10678 FITTING - elbow, fuel line, nylon - . ... ... ...t onn 1
9 214~ 253 CLAMP - 1/2"HOSE « « + o c vt v n e v vneennuenenneneansns 2
10 A 72100 GASKET - carburetor flange - - - - .-« .cs oo 1
11 A 172073 CARBURETOR ASSEMBLY (Repairs Page 21) - -+ - « ¢« c o e e v oot 1
12 192- 20 LOCKWASHER - 5/16"SAE std. - + - = ¢ ¢ v e e vt e v e e enn 2
13 113- 103 BOLT - 5/16"x 1" N.C.hexhead -+« - ¢ - v e e... 2
14 KO275341 GASKET - air horne » ¢ « « s ¢ o s e e e e o o e et e v oo oo oosooescss
15 C 11545 INSERT - fuelcap -+ cvcove- >
16 C 12203 BRACKET - fuel tank mounting- - -
17 A 72108 GASKET - fuel pump mounting -
18 171- 410 SCREW - 1/4" x 5/8" N.C, fillj
19 193- 60 LOCKWASHER - 1/4" SAE std.
20 222- 41 ELBOW - includes sleeve
21 222- 101 SLEEVE - for 3/16" O. Bty "c + + o e v e v vt et ev v v o v oo e
22 222- 112 NUT - for 3/16" O.D_tibe\\ ™ - « « « e v vt v et ittt et nanenn
23 KO0235097 LINE - fuel pump to(€irhy
24  222- 4021 CONNECTOR ASSEMBL}
25 KOA235845 FUEL PUMP - \{
26 KO0OA236205 FUEL PUME 12 HP model) (195)
<
xﬂx EL PUMP
30 KO 230675 F \% P KIT - for KOA235845 pump « « « « + o s oo a0 v« eeeal
NSS ING - fuel pump valve. « « « c s e e ettt c vt oo caonens 2
NSS LVE - fuelpump « « « « ¢« s e e c o vt ac e eccaccess 2
NSS @ GASKET - VAIVE = + « o o o v v v e ens e celd
NSS DIAPHRAGM ASSEMBLY « v v vt e v e vonveeorocacenans 1
NSs SPRING - diaphragm « « « « « « « c o 0o e eesoa e e |
31 A GASKET - fuel pump mounting- « « « « « c o o e oo ot cavnoenn 1
32 KO FUEL PUMP KIT - for KOA236205 pump » + = =« « « o e o oo 00 o s e 1
NS GASKET -valve housing ...« .-csoceetsoecccccnons .1
NSS VALVE ASSEMBLY . -« + s ot o e evnnseoatoncossnne 2
NSS GASKET - valve . o« v ot o v ot et eoevoosnoeacnns ]
NSs DISPHRAGM ASSEMBLY .+ttt ceveoeneeronacanacss 1
NSS SPRING - diaphragm . . ... ..t coeveenoeooccocanss .1
31 A 72108 GASKET -fuel pumpmounting. . . . « « v c oo e e s e e s s eoons 1

Printed in U, S. A,

February, 1968




20

000
4

h@




CASE 1556 AND 195 GARDEN TRACTORS 21

A72073 CARBURETOR

REF. PART NO. DESCRIPTION REQ'D

A 72073 CARBURETOR ASSY ... .0 v e c e et e s e s e s e 1
1 A 72077 JET ASSY - high speed & 1d1e adj. o - v e s e e e et 1
2 A 72076 SPRING - idle jet. . . . . . .. e e e e e e e et 1
3 A 172085 SPRING - choke detent ball . . . .. C e e s s s s s e e e e 1
4 211- 3 BALL - 1/8" StEEl . s v ¢t ¢ e o v ot aeneonsnasacascsnsns 1
5 A 72091 SCREW -~ #3-48 rd. hd. mach., brass. .. ... .... e 4
6 A 72074 VALVE ASSY - chokedisc «. ... .. e e s s e s s s e 1
7 A 72086 INLET NEEDLE & SEAT ASSY. .. ... .. et s e e s e e 1
8 A 72102 GASKET -needleseat « « « « ¢« c o ¢ v ¢ 000 et e .1
9 A 72079 PIN - carburetor float . ........... ... D |
10 A 72078 FLOATASSY ¢ v e v venonnnnns et et et et e e 1
11 A 72081 GASKET - carburetor bowlring ... ... e s e e s 1
12 A 172082 GASKET - carburetorbowl . ......... et e e e RS |
13 A 72080 BOWL - carburetor .. ........ et e eeeeal
14 A 72084 NUT & GASKET ASSY - bowl. .. ND « ¢ 0000000 aases 1
15 A 72083 GASKET - bowel screw . . N2 e e s e evesasl
16 A 72101 SEAT - high idle jet. .. .. ..... .1
17 A 72075 SHAFT & LEVER ASSY - c@ ...... e 1
18 A 72087 PLUG - 3/8" expansi e o N+ oo e c e st et e e P |
19 A 172098 SPRING - lean-rich a ing) screw . .. ... P R |
20 A 72099 SCREW - adjusting 0 P et 1
21 A 72090 i e e 1
22 A 72088 . 1
23 A 172089 1
24 A 72097 1
25 A 172094 1
26 A 72092 1
27 A 72093 1
28 169- 77 1
29 A 172096 e S |
30 A 72095 W ASSY - throttle lever ......... S e s e s e a e e 1
31 NSS @ ODY - carb. (Order A72073 Carb, Assy) e el
32 A 172103 @ - carburetOr Tepair . o oot v v vt o vonoreancasaocssas 1

Printed in U. S, A.

February, 1968







REF. PART NO.

ey

ORI U bW

C 14094
NSS
C 12094
C 10487
132- 24
C 10883
C 12740
115- 103
192- 20
129- 102
195- 517
C 10311
C 10312
C 12608
C 12813

C 13244
C 10502
C 10503
126- 22
C 10504
C 10505
C 10506
C 10507
192- 21
115- 203
195- 522
83- 56

CASE 158 AND 195 GARDEN TRACTORS

LEVER - clutch control with bushing

BUSHING -~ fliplock (Order part number C14094)
LINK - clutch control
KNOB - lever
PIN - cotter 3/32" x 1/2"
PIN - safety
PIN - clevis 1/4" x 3/4"
BOLT - 5/16'-18 N.C. x 3/4" plated
LOCKWASHER - 5/16" SAE plated

PULLEY CLUTCH

DESCRIPTION

NUT - 5/16" N.C., plated - - - -

WASHER - 1/4" plain plated
CLUTCH - PTO "V" belt (Repairs see page 60)
SPACER - fan, short
BRACKET - PTO control
CLAMP - 3/8" LD,

CARRIER - pivot (Inclu

BEARING - sintered
SHAFT - PTO pulley/=
KEY - Woodruff #

PULLEY - dr1v
PULLEY - dri stable
WASHER -t
BELT 30"
LOC /8"
BO x 7/8" N.C., hex .

¢
@

Printed in U.S.A.

3/ 8" plain ..
- 5/16" x 3/8" socket head

d

@

----------------------

.........

ooooooooooo

23

February, 1968







CASE 155 AND 195 GARDEN TRACTORS 23 B

C10311 PULLEY CLUTCH

REF. PART NO, DESCRIPTION REQ'D.
C 13694 KIT - repair (includes Ref. No. 1 through 8) - « -« - . . . R |
1 C 13086 RING -1retQinNer + « ¢ o s e 0 s ¢ 0 0o s vt s s aosessosesencses 2
2 C 13089 RETAINER * + = ¢+ + o o e o nsvoveoscancesassssnoncennn 1
3 T 36619 COVER = CAITls » » o o ¢ o 6 s o 6 6 0o s o esoeosessea C e o e ee s 1
4 T 33615 SPACER - ShiIml « « = ¢+ o s e o o e s e e s anacoaceeseas .. UAR
5 C 13081 SPACER - driveplate - « ¢« e e e v v o vt ettt o e neenccans 1
6 NSS PLATE - friction (order Part No, C 13694) ............ 1
7 C 13077 WASHER - spring « « e o« e« e v s s v v v c s s s s 2
8 NSS HUB - assembly (order Part No. C 13694} . .. .......... 1
9 C 13087 SPRING-loade .« cv oo vcee... e s e e e s s e e e e 2
10 NSS RING - stop (furnished with Part No. C 13085) ............ 2
11 C 13085 BEARING - cam w/stopring « .« .« v oo e e e ee e 2
12 C 13083 CAM - 2sSembly « + » + s oo s o s v s s s oonens c e e et e e 2
13 C 13076 SPACER - pulley bearing ... ... .sc ... cesens e e 4
14 C 14095 PULLEY - (Requires C14039 ring) « - ~ {8t v o e v e nn v o an 1
15 C 13079 BEARING - pulley « « e v v e v nv o N et e 1
16  211-
17 C

9 BALL-cam.............. Q ................ 3
14039 RING - pulley tolerance « « « « « @ S |

Printed in U. S. A, February, 1968




24

AN\

W

.ou? J
S
,,,,ur\

N7
=
&5 A‘.

/ow ;:55:&%.«%
ZiliinZ)




Printed in U. S. A.

CASE 155 AND 195 GARDEN TRACTORS 25

A70202 STARTER-GENERATOR
REF, PART NO. DESCRIPTION REQ'D
1 R 15106 BOLT - thru (includes washer) . . « « « « « ¢ . e s et sseesne
2 A 172104 FRAME ASSY - commutator end « .« ccccocevevoceronsn. 1
3 R 15087 RING - bearing retainer « « o « o o s e c e s v vecoonoacssessl]
4 A 25461 BEARING - commutator end ball «:ececcoeeveccoceen]
5 A 72039 HOLDERKIT - ground brush -« . .« ... creeeceerenenel
6 A 72040 HOLDERKIT - insulated brush « « « ¢ + ¢ v ¢ c e e o e e e v coseens 1
7 A 72038 BRUSH ASSY .+t ¢« ¢ e ettt e s enecanssonsaes s e s e e e e 2
8 R 15090 ARM - brush pressure .......... e e s s e e en e
9 A 25423 SPRING-brusharm. ......ceeoeeee.e- e e oo c et e e 2
10 A 72042 COIL ASSY - field R.H. . ... s e e e e e et e s e e s e e s 1
11 A 72048 STUD - armature terminal ........ e et e e s b e e e e 1
12 R 16147 BUSHING - insulated, armature stud - « -+« s ¢ ¢ o o NPT |
13 R 15079 WASHER - armature stud .. ..... 0.0 e s s e 2
14 192- 8 NUT - terminal stud 12-24 heX . « « « ¢« e s s e 0 s v s 0o e 4
15 192- 17 LOCKWASHER - terminal stud #12 . o {(®3 e v s e o e v 0o o onn .4
16 R 16148 WASHER - insulated, field stud. . . «Q(\e Ve oo v v v e an |
17 A 72043 COIL ASSY - field, L.H. -« « « « o fFoN % e o - o - e 1
18 A 72049 STUD - field terminal ... @ ........... e e e 1
19 R 15077 BUSHING - insulated, fiel stu@ .......... s e e el
20 A 25447 INSULATOR - field coil QoW e « 5 ¢+ ¢ s 0o e I I IR Y]
21 A 72044 SHOE - pole, plain - . - .\ Qe i e ‘1
22 A 40736  SHOE - pole, notched. .. R e ]
23 A 172041 ARMATURE . ... .(3 e e
24 126- 111 KEY - Woodruff, afmafube -+« -+ o+ oo« - ceean cheeeenl
25 D 32477 SCREW - pole - N e eien Gt e e s e e .2
26 NSS BODY - starterx @ator (Order AT0202) «+ ¢ ec e e v onn IS |
27  173- 237 SCREW - 1 @ 20 rd Hd, o v ovonns e e 3
28 192- 18 A STHYF 3/16" plated « « oo 0. .. e e e e e e e e e 3
29 A 72050 RE . < bearing (includes ref, 37 & 38) + « -« -« .« sv el
30 R 16170 GASKET \Dearing retainer « .« .ooovveennnn. e 1
31 A 25441 BEARING™ ball, drive end -« . ..cvevucvecenennennn .1
32 A 72046 FRAME "ASSY - driveend . ....«. .. e e s e . e |
33 A 72047  (RPACER - PULLEY - v vevenrnnrnnnnnnnnnnsns e 1
34 KO 235751 PULLEY - starter - generator drive . ....... ceeee e el
35 192- 2 LOCKWASHER - 11/16"plated - « .+« « v o« o o v . e |
36 R 15 g%) NUT - armature shaft, driveend. . . . .« e e e e et v vt o v . .1
37 RETAINER - grease (Order A72050) ..« . et cveessnee .o .1
38 SEAL - felt (Order A72050) . ... .ceovuueon . e e e s 1
39 SPACER - armature shaft, inner.............. e e .1

February, 1968




26




CASE 155 AND 195 GARDEN TRACTORS 27

STEERING GEAR

REF. PART NO. DESCRIPTION REQ'D
1 C 10569 7 CAP-steering wheel . . . .. ¢ ittt sttt orooccconcnns 1
2 A 70392 RING-capretainer .. ..... .. ¢t eieeeesen. e e e 1
3 25- 1510 NUT - jam 5/8"N.F.hex .......... e e e e e e e e .1
4 A 70058 WHEEL - Steering ... ... ceetieceennncanosnconcnocans 1
5 C 12126 BUSHING -nylon , , ... t e e e st s e et e 1
6 T 25683 RING-retaining ,....... ..ttt eereeneeoconanans 1
7 C 12125 WASHER -thrust | .... ... ...ttt tenecnacacess 1
8 C 12205 BUSHING - flanged . . . . . .. ..t it v ecenenoenen et e e 1
9 Cc 12116 SHAFT - steering (155) . « c v v v vt v et e neecoenns et e 1
9 C 11685 SHAFT - steering (195) . ... i i i e st esocnnavncnnen 1
10 131- 351 NUT - lock 5/16" N.C.hex ........ e et e e e 1
11* G 49048 WASHER -plain .....cvveeveeeenn. et e e e e 1
12« C 13596 BUSHING - flanged . ..o cc e e v oooooascocncnans ee..l
13* C 13614 GEAR - steering . ....... e e et e et se et 1
14* 15- 540 BOLT - 5/16" x 2-1/2" N.C. hex .... e e e e e 1
15%* 195- 2082 / WASHER « v v veeenoocncocenns AN 1
16*¥* C 12206 BUSHING . v+ e o v o v eecocecsel/matyessosscesnnceess 1
17%* NSS GEAR - steering (Order C13801 Ki Q .......... e e .1
18** C 13801 KIT - steering gear (Includes Ref) N9's. 19 through 26)

19 219- 57 FITTING - Iube . v i ¢ e O N ¢ 07 e e s 0 cosososscsacecoescaes 1
20 129- 167 NUT - jam 5/8" N.C. 0 ............. e 2
21  193- 34 LOCKWASHER - 5/ 8" 1tooth . o v v e ieeeeeennns 1
22 F 62147 WASHER - plain , (e e o ¢ e e s s e s acaeoeaos e e e o e 1
23 129- 582 NUT - jam 7/8" DexZ.P. ... ... ..., e c e 1
24 193- 36 LOCKWASHE "internaltooth . . ... ... uen. 1
25 C 13795 BUSHING - (=2 1
26 C 13800 GEAR - stéering - ...... et e s e e e s 1
* Used on Model 155 Tra e i rial Number 9618951 and above.

* Used on Model 195 Tr th Serial Number 9622282 and above.

**  Applicable to Mo ractors with Serial Number 9618950 and below.

**  Applicable to Model Tractors with Serial Number 9622281 and below.

9
<

Printed in U.S.A. February, 1968




28




REF. PART NO.
1 C 11999
2 C 13583
3 C 13584
4 T 25683
5 C 11906
6 219- 8
7 A 30881
8 C 13106
9 C 13677
10 C 10952
11 132- 311
12 C 12975
13 C 12115
14 C 13603
15 C 12526

16 219- 38
17 141- 56
18 132- 47

19 C
20 92-
21  25-
22 25-
23 C

12102
8

118
108
12003

24 192- 21
25 113- 205

26 C
271 C
28 C
29 C
30 C

10235

13091
12527
13092
11841

Printed in U,S.A.

February, 1968

CASE 155 AND 195 GARDEN TRACTORS 29
155 FRONT AXLE
DESCRIPTION REQ'D
AXIE -front « « ¢« c e 0. e o e 6t o o e e s e s e e s e s e ae e 1
SPINDLE - R.H. (Used §/N 9618948 and ATLEr) oo oo ocenenne 1
SPINDLE - L.H. (Used S/N 9618948 and after) -« 1
RING - external retaining, 3/4" - - ... ...... et ae e 2
WASHER -thrust «.....¢ccoee. et e et e e e e e
FITTING - 1UDE ¢ ¢ = ¢ ¢ 0 0 s ¢ e s acesscoonsons et s e e e e 2
WASHER - wheel Spacer « « « « s e e e v e v o0 e e e e e s oo ae UAR
COVER -lube fitting « ¢ « ¢ ¢ o ¢ e e s e v et e et vt v ee oo e eed
TIE ROD - (Used in production S/ N 9622668 and after) -------- 1
YOKE -tie rod N.C.thread » + + e ¢ ¢ ¢ o e e c 60000t oean oo 2
PIN - cotter 5/32" x1-1/4" (For C13583 & C13584 spindles). - - - 2
WASHER - wheel spindle (For C13583 & C13584 spmdles) ----- .2
WASHER - WAVY =+ ¢ ¢ e cer s oo eonccccrcsctccsonns 6
YOKE - tie rod N.F, thread (Used w1th C13677 tie rod) ----- ee-1
ROD - drag link (Used in production §/ 2668 and after) . --1
FITTING - lube 45° + « oo oo oo v AN e 1
PIN - cleviS + e+ o e v 0000 o aees @ e s s 0 0 0 0 0 s s e e e e «3
PIN - cotter 1/ 8" x 7/ < A s AN D ) R I I A 3
JOINT - ball - e = » o s oo @ ................. R |
LOCKWASHER - 1/2"+ « Q0\e s v s s corveerosacennenoan 5
NUT - 1/2" N.F. hex (Fo ?ue rod & C12526 drag link) - - - 3
NUT - 1/2" N.C.hex = o\he3)e™e c oo v vt cmeanensnceannns 2
PIN- axle pivot - - %) s e s oo s e e s e 0 e e s e s e e e 1
TOCKWASHER - 3/ 8 e 64/c o ¢ et 6 s e e e aeeaenasses e e s e 1
BOLT - 3/8" X / NC. hex e e e eae 1
TIE BAR - no le (Order items 9, 10, 13, 14, 11,
18, 20, 21, AL B2)Yiae + v+ v o v o et noenc e e R
TIE RGD ailable (Order items 9, 14, 17, 18 20,&21) ... 1
RO rder items 10, 13, 15 17 18 20 & 22). PR |
SPIN .H., not available (Order 1tems 2 11, & 12) ... .. .- 1
SP .H., not available (Order items 3, 11, &12) - v o0l




R.H. THREADS ON
BOTH ENDS




CASE 155 AND 195 GARDEN TRACTORS 298
195 FRONT AXLE

REF, PART NO. DESCRIPTION REQ'D
1 C 12000 AXIE = front o« e e oo 0 e c s oo s e e e v sooccosccs e s o 0 s s 0 s 1
2 C 13586 SPINDLE - R.H. (Used in production S/ N 9622352 and after) « .- -1
3 C 13587 SPINDLE - L.H. (Used in production S/ N 9622352 and after) « - - -1
4 B 18208 RING - external retaining, 1"« .« . -« cc v oo aacnn 2
5 C 13716 WASHER -thrust « « « ¢ « c ¢ ¢ e c s v e e s v eceeen e e e 00 e e s s 2
6 219- 8 FITTING -lube + - « « + « « e e e e e et e e e e e e e 2
7 A 30881 WASHER - wheel Spacer « « « « ¢ o o o v o s v oo s e oo e e e e 2
8 C 13106 COVER - lube fitting « « «« =+ o+« et e e et et e e 3
9 C 10952 YOKE - adjustable - « - == oo e o s osmoanons et e s e e 1
10 132- 311 PIN - cotter 5/32" x 1-1/4" (For Cl3586 & C13587 spindles) - - « - 2
11 C 1297 WASHER - wheel spindle (For C13586 & C13587 spindles)« .. .. -2
12 C 12115 WASHER - WAVY « = oo v svoossseocnsossasososanonsns 2
13 C 12103 ROD - drag link (Used in production S/ N 9627170 and after) PR |
14 C 13679 TIE ROD - (Used in production S/N 9627170 and after) « . . .. - - . 1
15 219- 38 FITTING - 1ube 45% « o v = « o o s 0 v s ee e ce e s ea e as 1
16 141- 56 PIN -clevisS + s e e o oo coeocoeeeoSledNne'eeecenn e e e oo o s 1
17 132- 47 PIN - cotter 1/8" x7/8" « « v « v« & N o s s oo et e s e s 1
18 C 13605 JOINT - ball 1/2" L.,H. thread (F 79tierod) « « « « e a0 oo 1
19 C 12102 JOINT - ball 1/2" R.H. thread - @ ................... 2
20 92 8 LOCKWASHER - 1/2"- . . Xé ................. P
21 25- 118 NUT - 1/2" N.F. hex - - N) v 0 o o0 e an oo oo s eccars e 5
22 25~ 108 NUT - 1/2" N.C.hex + - )3 ¥ eeeeronnoreaecnnnnennn 1
23  129- 325 NUT - 1/2" N.F. hex ead (For C13679 tierod) « « + « =« « - 1
24 C 12003 PIN - axle pivot « Qo wed e m v e e es et cener e PP |
25 192- 21 LOCKWASHER - @/ BYN ¢ ¢ c e st e e etosronacsossenanens 1
26 113- 205 BOLT - 3/8" JC.HEX s e s s eveteccencccsanssan 1
27 C 12104 ROD - drag li available (Order items 9, 12, 13, 16, 17,

L) e o o 6 s o 6 s 008 s e 0 s s s 0 s s e e e eeool
28 C 10246 vailable (Order items 14, 18,21, & 23) ... .. .. 1
29 C 11902 H., not available (Order 1tems 2 10 &11) ... ... 1
30 C 11953 L. H., not available (Order items 3 10, &11) ......1
31 T 25683 xternal retaining, 3/4" ........ et cees.2

Printed in U.S.A. February, 1968

PB4 e



30




CASE 155 AND 195 GARDEN TRACTORS 31

FRONT AND REAR WHEELS

Model Model
155 195
REF. PART NO. DESCRIPTION REQ'D
1 C 10263 WHEEL - rear (uses bbolts). -« v v e v v e e vt e v v 2
2 C 10314 BOLT -rear wheel .+ - oo vt v ccie e 10
3 C 12081 WHEEL = front « o « c « c o v oo 000 oo ococesoceos 2 e e e 2
4 219- 1 FITTING - lube, 1/8" NPT « -+ v evvnvnsnnnns 2. iinn 2
5 C 12110 BEARING - front wheel (inner). - « - -« -« .o v o oo 2 ... 2
6 c 12111 BEARING - front wheel (outer)- « - « « « ¢ v e v oo oot 2....... 2
7 C 12370 CAP - plastic, front wheel .. ............... 2. ..., 2
8 T 25683 RING - external retainer. - « « « « « o s s e e v v oo 2 ... 2
9 C 10317 WHEEL - rear (uses 6 bolts)' e e ceoaen e eseaasne 2
10 A 30064 BOLT - rear wheel. N ceo e ce et o s e oo .o 012
11 A 70062 CAP - hub cover front wheel (optlonal) R L
12 A 70185 CAP - hub cover rear wheel (optional) . . « v e e v v v e2c oo
BRAKE ASSEMBL ®
1 C 12140 BRACKET -brake - 155 . ... . i3\ ))ooecoveens o s o e oo 1
1 C 12141 BRACKET - brake - 195. oo B |
2 C 12621 CARRIER - solid side ( 1&% ,,,,,,,,,,,, eeo 1
3 NSS LINING = friction « « « « « o o\, 0 6 o s 6 s e s 06 0 s 0 0esas coos 2
4 151- 106 RIVET-lining..... ...... e oo ao s o e eoses B
5 C 12624 SPACER .. . . oo oo cs oo o s esovosoe 2
6 C 12620 CARRIER - cam sid es lining) ceesane I ¢
7 C 12623 CAM - actuating . é& ................. e 1
8 C 13811 WASHER =« . ¢« ;080 )} c o000 ooooocoose eoccseasssencss B
9 G 10659 RlNG-extern StAININg . « o o o 0 o 0 0 0 o« S |
10 C 12625 SPRING «, CHMRESESINN « - ¢ o0 ev oo P |
11 C 12619 CAM - 4 AWOr M Y i s i e e e oo e o0 e o s e s e b e oo esens 1
12 114- 201 BOLT 8 1" N F.Hex .. ¢. . e eosessoanoon s e ssaes 2
13 131~ 366 NUT /B8N, F, oo v veecooconn ceee cieeen oo 2
14 01594-N W, = e e s s e s s eso oo o o .o - . 2
15 C 12656 K ake lining.- « « c o o« o c oo s o . e e s esoc s acaence 1
NSS ING -~ frictione s c e c ¢ c o e e s e s 0o a s e o v ooooasessoocon 4
151- IOG@Q RIVET - lining « « =+« coo«o- e ceeieee.18

Printed in U. S. A,

<

February, 1968

RSSO "3




32

~~

I



CASE 155 AND 195 GARDEN TRACTORS 33

TRANSMISSION AND FINAL DRIVE

REF. PART NO. DESCRIPTION REQ'D
1 C 11640 CASE - transmission * ***** s v s e oo e o000 se s e ]
2 A 170137 GASKET - housing tocase: * * =+ s+ crecvococcncsenn. 2
3 A 70142 BUSHING - flanged, rear axle housing < = =« "+ L 2
4 C 12147 HOUSING - rear axle, right hand -« -+ ------ et s 1
5 C 12146 HOUSING - rear axle, lefthand -+ ---- - AL 1
6 A 70141 BUSHING - plain, rear axle housing -« <+~~~ seerenee2
7 A 70143 SEAL - rear axle housing ............ e s o e o 6 0 0 e 02 e s e 2
8 C 12144 SHAFT - axle, left hand (195)+ <« - - reresereees LI |
BA C 12584 SHAFT - axle, left hand (155)-+- - - - sertresre e -1
9 C 12143 SHAFT - axle, right hand (195) -+ - - - T I A I IR IR AP PR 1
9A C 12583 SHAFT - axle, right hand (155) <« - *-- " sresetesee e 1
10 221~ 4 PLUG - pipe, 1/2" square head «+ =+ -« - crerre et *-1
11 138- 102 PIN - axle retaining + + » ==+ +++ s oo s oravocontsosscenn 2
12 C 10259 COUPLING - motor input - <+ - - R NG srmresemee 1
13 C 12156 BUSHING - nylon « « « e v e e oo veees e e N |
14 B 18208 RING - coupling, retaining - - - = R 1
15 C 10291 WASHER - input shaft stop <+« « (£ X\ s e s evvevereecncnn 1
16 C 11998 SHAFT, transmission input - - * AL S LI 1
17 C 12009 CLUSTER—inputgear"' . I R R 1
i8 C 10299 RACE - bearing inner- - B AR A B B I I A 2
19 F 19478 BEARING - input shaft, FAJE e » o v o 0 o0 0. o et s e s e e |
20 C 12013 BEARING - input shaffg . et e e e o1
21 A 170127 BOLT - 3/8"x 1-1/ ., special sealmg -------------- 12
22 C 10303 PLUG - breather ssion * - - - - R 1
23 13- 820 BOLT - 1/2"x 1 ycase to frame R R I 6
24 92~ 8 LOCKWASHE AR » o v c v e e e s ocooonoecnan . -« 6
25 C 10302 GASKET - sion case cover - s s ccercee oo ane 1
26 92~ 5 LOCK 16" SAE* = ¢ s v o - o L O LN R BT N .o
27 13- 512 'x 3/4'" N.C., trans, cover -« ===« R |
28 C 10296 NSMIiSSION CASEs » » = @« st e eeeeos e 1
29 C 12011 Year shift » « =+ + -+ et ie e et et 1
30 C 10254 LEVER - shift ««« -« - s e Gt e e e e .1
31 C 10261 - G-~ Shift 1EVEr =+« e o oo eo o st oseoosacoanonanssss 1
32 138_ 2002 - shift fork, locating---- - - - P c s e s e e 2
33 10253% AR - d1fferent1al ........ R I R e I R I I ) -2
34 138- PIN - differential pm’ 1ockmg- € o o 4 2 o 8 s 6 o 8 s s s e s s e st s e s 2
35 132- PIN - cotter, 5/32" x 1" e e e P e 4
36 C PINION - dlfferent]_a]_ ........................... 4
37 A 7 1 SPACER - differential pinion « » « ¢ s+ v vs v et e v 4
38 C 10243 HOUSING - differential gear = -« « ¢ coeceven R 1
39 C 10298 PIN - differential pinion « =« s s cccc v vocscccccccceenn. 4
40 C 10292 WASHER - transmission « =+ > ¢ s s e vocecncccrcececes 2
41 95- 5 WASHER - 5/16" SAE, plain + -+ - R I T 3
42 13- 510 BOLT - 5/16" x 5/8"" trans, cover * - *** " seesee IR |
43 C 11332 SEAL-shift shaft il « . v o vt vt vttt it e it i e i e e e 1
4 C 12729 BOLT - 1/2' x 1" N.C. Hex, Socket Button Head (155)° = =+ * e

Printed in U, S, A, February, 1968




34




OO0 U LN -HT

218~ 5059
218- 5006

CASE 155 AND 195 GARDEN TRACTORS 35

HYDRAULIC SYSTEM

Used on Model 155 Tractors Prior to Serial Number 9623328
Used on Model 195 Tractors Prior to Serial Number 9627528

EF. PART NO. DESCRIPTION REQ'D
12304 MOTOR - hydraulic (195) Repairs Page 41 « ===« cv e 1
12305 MOTOR - hydraulic (155) Repairs Page 41 - - - - - - R 1
70128 GASKET - motor totransfer case « - » -« + s c e v e cocecnn IS |

5106 FITTING - 90° elbow, 1/2" tube x 3/4"-16 "O''ring « + « -+ -+ - - <2
70127 BOLT - Special Jay_ Lock ........................... 4
218- 5060 FITTING - 1/2" tube x 7/8"thread « » + ¢ =« o e v ot vt 2
218- 5007 MO"RING = 5/B" ¢ o vt oo s ancoeconesscsoncenocsnnas .2
12394 TUBE - frt, valve port tomotor (195) -« c--- oot 1
12396 TUBE - frt. valve port to motor (155) ¢« «+ e v cecaaens 1
12395 TUBE - rear valve port to motor (195). - - - . .- I 1
12397 TUBE - rear valve port to motor (155)c » == -« c oo e et vevon.n. 1
5006 "O" RING - 1/2" « « - - D IR 2
5108 FITTING - 90°, 3/4" tube x 1-1/16'"thread -+ =+ >+ ¢+ + s v oo e 1
5008 O RING - 3/4n ........................ o oo 0 s 0 e e 1
494 FITTING - 90° 5/8" tube x 3/4" NPT (S v v v v veerennnon. 1
10266 TUBE - heat exchanger to valve « « (A - ¥ e ceeccocanecnonn 1
253 CL‘AMP - hose *+ecece s oo o e 6 8 « o o 6 8 6 6 800 s s o s 2
10419 HOSE ............................ e e e 5 0600 = 2
253 CILAMP - hose s ¢+« . e o) « e e oo “ e e s s u e e 2
10267 TUBE - trans, to heat extha 1) I I R 1
12067 TUBE - trans. to heat exe R (155) - » - - - ) 1
445 FITTING - 3/4" tube x 8 pT .......... C et e s e e 1
70117 FITTING - w/ﬁlter ....... e b s e s e e s s e s s e e 1
10264 TUBE - pump to t sion (195) » = = et e e e e s i it 1
12070 TUBE - pump to ission (155) « ¢ =+ e s e e v ettt ns .1
12142 TUBE - pumpst e e e s s e s e et s s e et 1
1056 FITTING - 90 w, 1/2" tube x 3/4" thread+-- -« - I |
12149 \-7' epairs Page 37) ........... “ o e o0 0 e e o]
g, 1/2" tube x 3/4""thread « -« +---c+cceov. 1

4 A e e s s s e e s e e e e 1

561 erry cap 7/16"_20 b 4 A R R I T T A PR 2
31 SHER 7/16" external tooth «» ¢« ¢ s e s v ot e v et v 2
10493 - hydraulic (195) (Repairs Page 39) -« ¢« = e e e e v e v e 1
10258 UMP - hydraulic (155) (Repairs Page 39) -« « -« e v e v v v 0o v 1
1 KEY - Woodruffe » « « ¢ ¢ ¢ o v ¢ o s o 6 o e cooeoveessssssooesecea 1
COUPLING - (Repairs Page 39) -« » cc e e et acv et eens 1

KEY - 1/4" square x 3/4" e e e s s s s e e s o e o b e s e e e e s s 1

BOLT -3/8"x 1" N.C.hexplated- + ++ - oo v o v eeanenn c.-4

1 WASHER - 3/8"plated « «+ «« e e v vereooeoneaennncnnns 4
70109 SUPPORT - hydraulic pump mounting =« - -« e c v o eeeeec.n. 1
12072 EXCHANGER -heat « = »« ¢ s o s v et e e o eoann o s e s s a0 1
209 SCREW - 1/4"x 1" N,C.hex plated + + = =« s« + v+ =0 s 4
52 LOCKWASHER - 1/4" external tooth =+ » =+« e oo e v e e ceonne 4
10348 BRACKET - heat exchanger - =« «« s« reec o coonccens -2
410 SCREW - 1/4"-20 x 5/8'" N.C. flat head - - - - - st o2
104 NUT - 1/4"-20N,C., o cvesrereserornncccansonncsana 2

4 LOCKWASHER - 1/4"SAE -+ ¢ e te s e e s 2

Printed in U. 8. A, July, 1968




35A

(USED ON MODEL 195 TRACTORS)




CASE 1586 AND 195 GARDEN TRACTORS 358
HYDRAULIC SYSTEM

Used on Model 155 Tractors with S/N 9623328 and after.
Used on Model 195 Tractors with S/N 9627528 and after.

REF. PART NO. DESCRIPTION REQ'D
1 A 70109 SUPPORT - hydraulic pump mounting + -« - <« ¢« . R 1
2 113- 207 BOLT - 3/8"x1"N.C.hex Z.P. « + e s eceevevenn R I -4
3 192- 21 LOCKWASHER - 3/8" Z.P, + s+ ec0eeos s ee e s s s esaan e .4
4 166- 561 BOLT - 7/16" x 1" Ferry Cap Z.P, =+ v ccccccecccccnccnns 2
5 193- 31 LOCKWASHER - 7/16" internal tooth «« e« eeececoeenoses .2
6 W 50638 KEY - 1/4" SQUare X 3/4" « e e e ot e eeeencnonssonensans 1
7 218- 5059 FITTING - "O'" ring 1/2 tube x 3/4" thread ««..cceeeoeceeees 4
8 218- 5006 MO"RING = 1/2" + e e vt tvnnreconanans ceeceeeeead
9 218- 5108 FITTING - "O" ring 90° 3/4" tube x 1-1/16" thread ceeencacen 1
10 218- 5008 "O'" RING - 3/4" ..................... e ecoe v s .1
11 C 14091 TUBE - rear valve to upper motor port (1 55) ceecseceverenn 1
12 C 14090 TUBE - front valve to lower motor 55) « e vt e nannnn 1
13 C 12087 TUBE - transmission to heat exc B5) c ccncecocacans 1
13 C 10267 TUBE - transmission to heat ex (195) ..... ctesenes .1
14 C 12070 TUBE ~ pump to transmissionA{t88))) . « - -« e e e et e vav e .1
14 C 10264 TUBE - pump to transmis sio@ ............ e .1
15 C 13414 TUBE - pump to valve <G\ e ov e s e e e e s o csnssescncesesos 1
16 C 13663 TUBE - valve to heat cXCRADZEE « « « « o o o v e o n v v oo . el
17 A 170111 COUPLING - pump dr Mo e e e s s e ceessssassens ceensae 1
18 A 70117 FITTING - transmis /TIEET o o o o e v v eecocecnses ese.l
19 C 12072 EXCHANGER - hej s e e e e s s eccesasassaerssssenns 1
20 C 10348 BRACKET - h tchanger mountmg ....... cesescseanas 2
21 171- 209 SCREW - 1/ N.C. flat hd. Phillips Z.P.,- - « . . . ceescessd
22 193- 52 LOCKWA 1/4" external tooth « « « o« e . . .. ceceseasnn 4
23 218- 455 FIT PN ube x 1/2" male pipe ... oo IS |
24 214- 253 CLAMDP NhoBE ++ s vreesececas ceceeenn ccecsseesasad
25 C 10419 HO " heat exchangers«-«+.-cccoo.e. “o oo e ces o 2
26 A 170128 - motor to CASE + s s s s et s ec e e P |
27 A 170127 - special 3/8" x 1-1/4" jay lock R R RERY |
28 218~ 5060 ING - "O" ring 1/2 tube x 7/8thread «««cccceosesen .2
29 218- 5007 @ MO"RING ~ 5/8" ¢ coceecscsocceconconsananss .
30 MOTOR - hydraulic (155) (Repairs see page 41)e ¢« ¢ o+« cseeel
30 MOTOR - hydraulic (195) (Repairs see page 41)«c + + ¢ - o ¢ . . S |
31 PUMP - hydraulic (155) (Repairs see page 39) ... .veeevceeo.l
31 PUMP - hydraulic (195) (Repairs see page 39) .......c.. ool
32 VALVE - hydraulic control (Repairs seepage 37) ......... ..l
33 218- 5062 FITTING - "O" ring 5/8tube x 7/8thread ........... IR |
34 13- 528 SCREW - 5/16" x1-3/4" N.C. flathead. ........ e e e e eeed
35 92- 5 LOCKWASHER - 5/16" | ... ..v'veeeencnansn R |
36 25- 105 NUT - 5/16"N.C.hex........... e eessee ceeeenons el
37 126- 12 KEY -Woodruff . . . .. ... cvevieeecscsoniancnancasscs 1
38 C 14093 TUBE - rear valve to lower motor post (195) . ¢ cco . PR |
39 C 14092 TUBE - rear valve to upper motor post (195) «.sccoceeesesnl

Printed in U.S.A. July, 1968







CASE 1585 AND 195 GARDEN TRACTORS 37

C-12149 HYDRAULIC CONTROL VALVE

Used on Model 155 Tractors prior to Serial Number 9623328.
Used on Model 195 Tractors prior to Serial Number 9627528,

REF. PART NO.
1 166- 6
2 166- 8
3 A 72065
4 A 72059
5 A 7982
6 A 72069
7 A 72058
8 A 72011
9 A 72057
10 A 72055
11 O 9638AB
12 A 72060
13 A 720863
14 A 72066
15 A 72067
16 A 72062
17 A 72056
18 A 72061
19 C 12524
20 A 172068
21 A 72070
22 A 72064
23 A 72072
24 A 72070
25 A 72061
26 A 7982
27 A 72092
28 T 13224
29 C 10990
30 C 10989
31 C 10988
32 C 10987

DESCRIPTION REQ'D
CAPSCREW - 1/4" x 1" N.C. ferryhead . . . . .. .. e ..1
CAPSCREW - 1/4" x1-1/2" N.C. ferryhead ...... P |
CAP-valveend .« «:c... e st s e es s ena e s e s e e s en e 1
PLUG - reliefvalve . ........ s e et ettt e [ |
"O" RING - relief valveplug ............ e e eesas ce e 1
SHIM - reliefvalve .. .. ... ce e as e e e c e e e 2
SPRING - relief valve (outer) . . « c v v v v v ... P |
SPRING - relief valve (inner) ........ et s e et e e 1
SPOOL - relief valve poppet . « « o - ¢ v e vttt et v e e e eeea-l
SEAT -reliefvalve ....cceeueen.. s e e s e oo IS |
SNAPRING -valve .o oo vt venewnn e st e e e e ss e et aens 1
WASHER - valve spool end SPACET « v v (e = s s s s s e oo s s o ass 2
SPACER - valve spoolend . . ..... N\ e s s s e e st .1
WASHER - retainer relief valve pl @ ......... e 1
RING-backup ..+e.cc0c... @
SEAL -quadring . .......
PLUG....... e e
"O" RING - plug .....

BODY AND SPOOL ASS
RETAINER - seal .

SEAL-vee ..... )
CAP - valve end .
KIT - valve se @i

C-13341 HYDRAULIC CONTROL VALVE

Used on Model 155 Tractors Serial Number 9623328 and after.
Used on Model 195 Tractors Serial Number 9627528 and after.

1 C 13512
2 16905
3 C 13515
4 211- 10
5 C 13510
6 A 27891
1 NSS

8 C 13514
9 C 13513
10 NSS

Printed in U.S.A.

PLUG-adjusting. .. ....c. vt eeeuenn et e et e ae e 1
S O T O L o 1T 1
SPRING ~relief . . . . .. it ittt ittt it et e et neneencnns 1
BALL .. .¢ v eeeenn. ® s s s s e s e s s e s s e e e e neeas. 1
SEAT -ball ............ e e et e s et e 1
SEAL-"O"ring ........ ct e e et et e ettt e 1
SPOOL (Order C13341 valve) . . v v v v it v oo o s osenooones |
SEAL - quadring ........ . et e 2
RING -retainer - « ¢ « ¢ ¢ e ¢ o et v o et e s eeoesosnsocoeeess 2
BODY - valve (Order C13341 valve) « .o v oo v v eneecaas P |

February, 1968







CASE 155 AND 195 GARDEN TRACTORS 39

HYDRAULIC PUMP

REF. PART NO. DESCRIPTION REQ'D
1 C 10493 PUMP - hydraulic (195): « « ¢ e e o e v v 0 v v v o C et b s e e 1
1 C 10258 PUMP - hydraulic (155) « + « s e e e v e e e ee e e s e e reeenenl
2 13- 652 BOLT - 3/8'"x 3-1/4" N.C. hex head+ « « + ¢ s oo v oo ev Y
3 A 72000 WASHER -special -+« + ¢ e o v e e e e v " |
4 C 11644 COVER -~ rear, pump body: «c oo oo c e s s e s s e el
5 A 72003 SEAL - PUIND COVEL ¢ = « = « o o s s o s s oo O, 2
6 A 35956 BEARING - pUMP ZEAT =« » =« o« ¢ » e e o s oo aeosooenss PSP |
7 C 11642 GEAR - pump drive (For 010258 pump on Model 155): « - .- -1
7 A 72005 GEAR - pump drive (For C10493 pump on Model 195)c « « - » .+ 1
8 C 11643 GEAR - pump driven (For C10258 pump on Model 155)- - ... . 1
8 A 72004 GEAR - pump driven (For C10493 pump on Model 195). . ... .1
9 126- 12 KEY - Woodruff #6- « - » - « - et et e e et e e e 1
10 NSS BODY - pump (Order C10258 or C10493) <+« » + ¢ e e v o e e e ]
11 A 72001 GASKET - brass, front covers -+ +++scc v cvecon.. ereee]
12 A 72002 SPACER - gasket, front cover - - - R N 1
13 A 72007 COVER - front pump body - - - * NWessererecceee ]
14 G 13827 SEAL - pump shaft ........ . ® 5 & @ o & s 5 0 o 2 0 0 s 0 0 1
PUMP DRIVE C ING
18 A 70111 COUPLING - pump drive ° e o v o nnee et e s s s e e eo s 1
19  83- 55 SCREW - 5/16"x 5 . socket head set *= = -+ c e - -2
20 NSS HUB - half, 5/8" e (Order A70111) «« == scvvev ]
21 A 70112 SPIDER-C ................. I I |
22 NSS HUB - half, re (Order ATO111) = e v e ovc e eenn 1

Printed in U, S. A.

January, 1967




40




CASE 155 AND 195 GARDEN TRACTORS 41

155§ HYDRAULIC DRIVE MOTOR

REF. PART NO. DESCRIPTION REQ'D
1 C 12305 MOTOR - hydraulic drive (155) « v v v veeeeneeae.. e e e e 1
2% NSSs OIL SEAL -~ mtg. plate (Seeref. 21) « « =+« e s e e 0 v o v v v v 1
3 A 72028 PIATE - mounting ................ P I 1
4 166~ 23 CAPSCREW - ferry 5/16" x 5/8'"N.C. + ¢+ +++ R I 4
5 193- 82 LOCKWASHER - int, shakeproof 5/16" R R R 4
6 138- 134 PIN - roll 1/4" x 1™+ ¢ = =« P e e s s s e e s e s 4
T* NSS QUAD RING - mtg. plate (See ref. 21) ---------------- <1
g A 17528 "O'" RING - mtg, plate to hsg., (See ref, 21) - ¢« ¢ - v el
9 A 72030 RACE - output shaft bearing - « + ¢ ¢« e e ¢ s e v v v v e e en.n 1
10 A 72031 BEARING - thrust, output shaft thrust - <+« -cccoev e 2
12 C 12682 SHAFT AND HOUSING « + + =+ + ¢+ oo s oo oo et o e 1
13 A 72034 PLUG - housmg e s s 0 e s s e e s s s 0 s s e ® s 0 e s o e e s 0 0 s 0 s e 1
14% NSS "O" RING - hsg. plug (See ref 21) ..... I I |
15 A 72027 COUPLING =drive e+ » « s oo ¢ o v o o e o 050000880800 0s00 1
16 A 72026 PILATE - SPaCEr s « » » + o s o o .o NN\ st e ]
17 A 72025 GEROTOR SET (1-1/4" thick) + - - S8\ v v e v ereonrann -1
18 A 172051 SPACER - cplg. drive (3/4" tn@ ------ ceeaenn ceeel
19 A 72024 CAP -end + s et eveoans e e i
20 166- 531 CAPSCREW - ferry 546" x2=0/2"N.F.* = v 7
21 A 72036 KIT - "O" ring and seal items marked w/*) ** o v v e 1
G
195 HVYDR {L, DRIVE MOTOR
25 C 12304 MOTOR - hydrau PV (195) « « v v v e v v v ennancenneenan 1
26% NSS OIL SEAL - late (See ref 45) ............ e e e 1
27 A 172028 PLATE -.4x Y-S 1
28 166- 23 ‘ erry 5/16" X 5/8"N.C. v v v vttt v v veennss 4
29 193- 82 - int, shakeproof 5/16" . . ... vt e e 4
30 138- 134 C:AAI G (L e e e et e e e 4
31* NSS $ l G - mtg. plate (See ref. 45)..... c et e e 1
32% NSS G-(Seeref.45). . . e vt nnn et et 1
33 A 72030 E - output shaft bearing . ..... e e e e s e e 1
3 A 72031 @ ARING - thrust, output shaft ... ... e c e ee 2
36 C 12682 @ SHAFT AND HOUSING &« + « + e o v eveeemeenenennnnen. 1
37 A 720 PLUG-housing .....c0oeveoeunnn e e et et e aaa e 1
38* "Q" RING - housing plug (See ref.45). ... 000t .. 1
39 A COUPLING - drive ...... . e e et e e st 1
40 A PLATE - spacer....... C et ettt et 1
41 A 12 GEROTOR SET (2" thiCk) « « e v v o vt v v ot v e eonnennnsennn 1
42 A 72113 SPACER - cplg. drv. (1-1/2" thick) . ...t 1
43 A 172024 CAP-end ... .cc it vecennacens et e et e e 1
44 166- 532 CAPSCREW - ferry, 5/16" X 3 1/4" NF.. ..o ... e el T
45 A 72036 KIT - "Q" ring and seal (incl. item marked w/*). . ........ .. 1

Printed in U, S. A. February, 1968




cAuTIONn PIA

STARTER
CHOKE THROTTLE

OFF @ SLOW

IGNITION

‘ LIGHTS
o °

GENERATOR




REF. PART NO.

>

O TJN O WM

C 10421
C 11636
C 11637
111- 207
C 11635
131- 351
C 10429
C 10380
C 10395
C 10396
175- 400
192- 19
129- 101
C 10423
C 10489
C 10490
C 10424
129- 102
192- 20
115- 103
175- 46
131- 176
C 10433
C 12180
C 12181
Cc 12212
C 13934
A 70233
C 122786
C

C

C

b

Printed in U, S. A.

43

CASE 155 AND 195 GARDEN TRACTORS

SEAT,.FENDERS AND TOOL BOX
DESCRIPTION REQ'D
SEAT ASSEMBLY * " "+ "+ v o v coeccoceecsscecccnnsasss 1
CUSHION - Seat ............................... 1
PAN -sSeat * **-*ccocvceeceencecesocncsss e s o e s s . 1
BOLT - Rd. Hd. Short Sq. Neck, 5/16" x 2" N,C, ==+ + =+~ 3
CUSHION - bhacKk = * =+ * =+ =« ® e« o s caoesonnoensssoenss 1
NUT - 5/16" N.C.,heX « v v e vveecon i, 3
SUPPORT - seat (195) -+« =+ + + s v e o rmeoreonccenecen. 1
SUPPORT - seat {(155) = = === » e s+ s e 1
FENDER - right hand (155) « =+ = = = s« c+ - s et v e, 1
FENDER - left hand (155)« « =+ - v s e v e v v v et e et 1
SCREW - 1/4"-20 x 1/2"truss head -+ =+ ++ =+ - v rcee o 10
LOCKWASHER - 1/4" ZP, e 0oe a0 cs et eteee i, 10
NUT - ]_/4" N-C., hex, A = T T 10
STUD -tool box latch = = = =+« c e v oo s o v s s eoeeesonoens 1
WASHER - stud retainer- * = == =+ » =t 3\ -+ s e v eeeveenv... 1
RECEPTACLE - stud clip-on - = - - Se N\ e eveen e 1
DOOR -tool box * ** =+ *=* -+ @ ................. 1
NUT - 5/8'" N.C., hex, Z.P, - (=~ e et 5
LOCKWASHER - 5/16" Z. @, + \ae)) o s o0 ovevocecneennnns 5
BOLT - 5/16"-18 x 3/4" d.gplated: < ¢ === e v - s e e e 5
SCREW - 5/16" x 3/8" ad, plated =« « s - s s e e m e 1
NUT - 5/16" N.C., G@l ted s v cmrsres el 1
MOUNTS - seat. . 7 c e ettt e e s s et s e s e 3

@&A LS
<
DE \4 (=Y I 1 1 T 2
DE OAEL 105 « =« v ¢ vt m e et ettt .o 2

ay: -“instrument panel (]_a_rge) .............. e e s 6 e cee 1

E’@ - instrument panel (Smau) ...................... 1
L-Hi~-LoShift « « ¢« ¢« o e ¢t 6 vttt ittt e ot v oecnaceaes 1
ECAL - hood stripe, R.H, ¢« - ¢ o et ettt oo ennnne [ 1
DECAL - hood stripe, R = S e e eeeeal
DECAL - PTOON-OFF:« ¢ « ¢ c e ottt v tesseennnsa ceesesal
DECAL -levelindicator . .. .. ..o ittt i i mie e s oee e 1

February, 1968




44




CASE 155 AND 195 GARDEN TRACTORS 45

HOOD.FRAME AND GRILLE

REF. PART NO. DESCRIPTION REQ'D
1 C 11295 GRILLE # »= e = ¢ s 2 ¢ s 0000 eoen ® o 5 0 e s 0 0 s 80 0 00 80 e 0 e s o1
2 C 10349 BRACKET - grille mounting «« <+« s+ R R I 2
3 C 10413 PANEL -grille =+« e oo I A 1
4 A 24526 MEDALLION - radiator grille « « « ¢ e e e vt e v eieiae i 1
5 131- 413 PALNUT = 1/4" ¢ et et i e e mootnsosatenesasasananana 2
6 182- 509 SCREW - 5/16'"-18 x 1" pan head, Phillips - « - o« c v o o0 v o e 2
7 193- 9 LOCKWASHER - 5/16" SAE externaltooth........c..c.... 2
8 C 10370 PANEL - front, side, right hand - - « -« c v e v et v c o 1
9 C 10371 PANEL - front, side, left hand« -« -+« -¢ ... R IR 1
10 C 12234 PANEL - rear, side, right hand « - « « e c e v e e e v e e e 1
10 C 12114 PANEL - rear, side, lefthand « « + ¢+ e v o000 v R I 1
11 C 10596 SCREW - #10 Phillips panhead <+« «cccoeeoecceecnanann 6
12 C 10360 HOOD + c v oo evsosssossneosnossocsseanonnanseess 1
13 C 10361 SCREW - 1/4"-20 x 1/2", lock, plated <+« .+« ... e 2
14 C 11534 BUSHING - hood = -+« «+ = e N\ et oo eseseceasnon 2
15 C 12165 WRAPPER - front panel - » « ¢« » - SENGY e e eiiina, .2
16 C 12203 BRACKET - fuel tank mounting - I I AT TP 1
17 193- 8 WASHER - 1/4" shakeproof -A#=\ed)e - eeeeeionnn 3
18 173- 207 SCREW - 1/4" x 5/8" rd.<d. @ne ------------------ 3
19 129- 101 NUT - 1/4" N.C., zine p O Tttt 1
20 C 11533 SPACER -~ hood =+ /=30 s e s ¢ s s oo o e soononeanossass 2
21  111- 128 BOLT - 1/4"-20 x 3/ ' ., SQUATE NECK + » o= o e v e enenn 1
22 C 10283 FOOTPAD * ¢« - =« % ..... ® + s o5 0 0006 0 e e e ne e e ee 2
23 15- 514 BOLT - 5/16" x C shex =eeeeeeriiiiien. . 2
24 25- 105 NUT - 5/16" N YN A I T T T R 2
25 92- 5 LOCKWASHF 6" SAE e+ - R I R I Y 2
26 C 11582 CHANNE gtrument panel liner « - e s et ettt 1
27 C 13621 FRA WILIB) = o v vrmre e te e e e e 1
27 C 13622 FRAVEENNMAIN (155) « == cvvvrrevemrcnennnenenenn .. 1
28 C 13597 SU steering (195) « « v« e e e e et it ettt 1
28* C 13389 ‘, P - steering (155) <+ e e o v e e oo c et e e 1
29 187- 1009 -1/4"-20 x 3/8" shakeproof -« ...+ ceceeereoennns 1
30 187- 1043 W - 1/4""-20 x 1/2" self-tapping, hexhead - -« «c oo oo vt 3
31  187- 1036 REW - 1/4"-20 x 1/2" self-tapping « « « « « e« s o v v o v v venon 6

* C 140 IT - speed control locator. « - « v« e v et e e v ei v o e nee o 1
32 193- WASHER - 1/4" externaltooth + e e« e v vt v e ieeiennnn 2
33 C LOCATOR - speed control « « « « « o e v oot vttt c et nnan 1
34 11 SCREW - 1/4"-20 x 1" rd. hd., square neck, Z.P. - «...... 2
35 12927101 NUT = 1/4" N.C., heX, Z.P. «cvvovoroonnaneenneennnn 2
36 A 11275 RING - headlamp retainer« - - - -« « c e - e o v e e on.n ) 1
37 187- 1008 SCREW - #6 x 1/2" pan head, self-tapping - - « + + e« + ¢ v o e e e 6

* Used on Model 155 Tractor with Serial Number 9622668 and above.
Used on Model 195 Tractor with Serial Number 9627170 and above.

Also use as parts replacement on Model 155 and 195 tractors prior

to above listed serial numbers by adding Part No. C14063 Locator Kit.

Printed in U.S.A.

February, 1968




46




REF, PART NO.
1 C 13356
2 C 13289
3 C 10338
4% C 11870
5 C 12280
6 C 10356
7 C 10482
8 138- 2026
g* 113- 219
10 129- 549
11 195- 545
12 115- 203
13 192- 21
14* 126- 119
15 129- 103
16** C 12570
1 C 10449
2 15- 816
3 92- 8
4 15- 836
5 25- 108
* Used on Mo
** Used on ]

Printed in U.S.A.

CASE 158 AND 195 GARDEN TRACTORS

IMPLEMENT LIFT

DESCRIPTION

LEVER - implement lift (keyed type)
PAD - lift lever

ROD - lift lever

LEVER - pivot -
ROD - depth adjusting
BUTTON - thumb
SPRING - compression
PIN - spiral, 1/8" x 3/4"
BOLT - 3/8" x 2" N.C., hex, Z.P.
NUT - wing 3/8" Z.P.
WASHER - 13/16" plain . . . -
BOLT - 3/8"-16 x 3/4" N.C., hex head - ...
LOCKWASHER - 3/8" Z.P. - v e v ccve-.. .
KEY - Woodruff #11
NUT - 3/8" N.C., hex, Z.P. . . . . . .
LEVER ASSEMBLY - implement lift
(Not available) (Order one each it¢
14, & 15)

------------------------

---------------------

ooooooo

........................

--------------

47

/ N 9622882 and after and Model 195 S/N 9627208 and after.
5 prior to S/N 9622882 and Model 195 prior to S/N 9627208,

February, 1968




48




— O 00 =1 U W W -
=
*x{

o

W =ITNDU W

Printed in U,S.A,

CASE 156 AND 195 GARDEN TRACTORS 49

SPEED CONTROL

. PART NO. DESCRIPTION REQ'D
132- 320 PIN - cotter 3/32" X 3/4" Z.P. . ... iteeeeneeennnanan 1
C 12139 LEVER - speedcontrol .. .. .. .. .. 0.t iienoennnnenan 1
C 11943 ROD - speed control (Use with C12149 control valve) . . ....... 1
C 14059 ROD - speed control (Use with C13341 control valve)......... 1
C 12093 BUSHING - fliplocK . . .. .t i i it ittt iian s nesncnncens 1
C 11942 SPRING - COMPression ... . ..ot eeeesaneeaseennens 1
A 37247 KNOB - speed control lever . .. ... .....¢c.0cueecnecacnsn 1
C 12127 BUSHING -nylon ... ... ...ttt eneeensancncsennss 1
C 12168 JOINT - ball. .. .. .. ittt ittt ittt i tesnaanaceeenss 1
192- 20 LOCKWASHER - 5/16" std. plated ... ... oo veveveennnnnn 1
129- 102 NUT - 5/16" N.C.,hex, Z.P, .. ...ttt nnnnnns 1

BRAKE MOUNTING®

C 12597 PEDAL -brake - « « ¢« ¢« et et o e salb s d)e e e s ococossecceescn 1
C 12604 LOCK - brake =« -«-+ce. .. R I I SR SRR AR S SRR 1
C 13357 SPRING - brake lock - - I A R I R R R 1
C 12135 ROD - brake ««-«. .- \ ettt 1
213- 4 CLEVIS - 3/8" « v et e o(f NN e e et e atannoscnsosnnnens 1
141- 4 PIN - clevis, 3/8" « «/7R 50 de o o st v vttt iii it 1
C 12145 ROD - pull, L.H. - % ........................... 1
213- 3 CLEVIS - 5/16" /7300 s v+ s e s s e aeeesaacacantoossasas 1
141- 3 PIN - clevis, A0 )Y s e v et it e it it ittt ee it 1
A 11538 RING - exteri Ining « « .« ot i ettt 1
132- 26 : D7 S 6
113- 206 "N.Co,heX - e oo i v et i it i iii e 4
C 12132 SHAR T S DIAKE ¢ e v v s s e et e nvnosansecnenseecncsas 1
138- 2005 PI B L S L 1
C 12129 \\ ............................... e 1
C 12607 S ').' P - pull, RUH, -« v v et e ettt it e e 1
195- 520 NASHER - plainplated - - - =« « - o oo v vt et iaccee oo 3
195- 104 ASHER -3/8"plainplated - -+ - e v vt ittt i i, 1
C 126 % PRING - brake extension e« « « « ¢ s e ¢ s s v o e e oot oo ceesee-s 1

N BRAKE - (155) (Seepage 31) » - c e e e e v v e v e vt ot ncocccee 2

@ BRAKE - (195) (See page 31) = « v« e oo e v eve e 2
192- 1 LOCKWASHER - 3/8" Z.P. e« « e e et e e e e teneccnncsenns 4
195- 533 WASHER - Z.P. e v cevvoesnsececcnneasnencnencnnnns 1
C 12115 WASHER - Wavy 1/2/ ¢ - ¢ e o s v e ot ee e ie s enonncn 1

February, 1968




50




ART NO,
70202
20164
11247
13985
12684
10474
70221
11280
11276
20007
27251
12 KOA235095
13 KO 230722
14 KO 231281
15 KO 232535
16 KO 231533

=
o
)

>EPFPO00QZ >

17 C 12193
18 C 12194
19 C 12269
20 C 12270
21 C 13812
22 C 10985
23 C 10592
24 C 12192
25 C 12197
26 C 12198
27 C 12199
28 C 13618
29« A 24354
28%* C 12209
29** B 50213
30 C 10549

CASE 1585 AND 195 GARDEN TRACTORS 51

ELECTRICAL SYSTEM

DESCRIPTION REQ'D
STARTER - generator « - s cceo e ecescoecececesoncenns 1
BATTERY = 12 VOIt ¢ ¢ ¢ v o v ovenocannsanns e |
SWITCH - Starter = s v cvo-sseoecsonensonncessns 1
SWITCH - ignition (Includes key) -« + « e e eeve .. 1
KEY - lgnltlon ................................ 1
SWITCH - light ¢ e s oo seene ettt 1
REGULATOR - voltage 12 volt =« « ¢ ¢ ¢ o oo c et e P |
HEADIAMP - 12volt « -+« D
GASKET - headlight retainer - « -« . .vcceeeccoceeenn
SPARK PLUG (Includes gasket) « « ¢« + oo - et e
GASKET - sparkplug - -« ccceceeveen c e s e s e ane e
CABLE - hightension «--¢cccccceceeecoaen P S S PP
CONDENSER ¢ ¢ ¢ ¢ ¢ e ¢ o0 cooeoosecossssocossascoessssess
COIL - ignition 12 volt - « - ¢ ¢ c c c « .. e s e e b e s e s e s e s

2
2
1
1
1
1
1
1
1
1
WIRE - regulator to light switc M \ 1
WIRE - connector to lights (Blagk) <\+< - - - R 1
WIRE - light switch to he mpBlack). -« s ettt 1
WIRE ASSEMBLY - reg ed 9") (Black 13") « v v v v v v n s .1
WIRE - head lamp to he ground (Black 9" and 5") ... ... 1
WIRE - ignition swit 1(Green36"). «.coeeeeenenennn 1
WIRE - regulator ator field (Black 17"} . . ... .. R |
CABLE - batter s rter switch (Black18") ... .. .. .. .. 1
» 1

1

1

1

1

1

1

avring lamp (Red) « -« v v e v v e aeeannon
BLY - generator warning (Red lens) «......... .

)
* Used on Mod§ "‘b ractors Serial Number 9622668 and after.

* Used on
** Used o
**  Usedo

Printed in U.S.A.

Tractors Serial Number 9627170 and after.

155 Tractors prior to Serial Number 9622668.
195 Tractors prior to Serial Number 9627170,

February, 1968




52

<
\\\\\\\‘Q\ @

N\

Op .
J BRI \\\\\?:;11.>

PN

A ¥




CASE 1556 AND 195 GARDEN TRACTORS 53

ELECTRICAL SYSTEM HARDWARE

REF. PART NO.

OCO-J0 kW

NN DN DD = e e b
OCO-THRNBRWNHOPWE-JTOMRWNHO

O O-IJN U W=

P b b b
W= O

Printed in U.S.A.

113- 103
192- 20
195- 520
129- 102
11- 512
11- 412
129- 101
C 10472
173- 224
193- 91
C 12683
C 14060
C 10836
187- 131
111- 128
192- 19
193- 82
C 14088
C 12617
113- 1
KO 235196
113- 221
192- 21
KO 235197
C 14089
169- 131
129- 122
193- 57
KO 235203

KO

KO 97
173- 210

192- 18

KO 232535
KO 220174
187- 408

173- 224

193- 5

KO 220475
KO 220476
KOX 389-1
KO 275303

DESCRIPTION REQ'D
BOLT - 5/16" x 1" N.C,,hex, Z,P. -+« ccvveer e, .3
LOCKWASHER - 5/16" Z.P.v v ot v et ottt et nenensanenn 2
WASHER - plain 5/16" Z.P. « « - ¢« c c t e vttt vn et nannnn 1
NUT-5/16"N.C.,hex, Z.P, . ...ttt ittt iennnnnns 2

BOLT - 5/16" N, C. , rd hd., square neck, battery positive cable. .1
BOLT - 1/4" N.C., rd. hd., square neck, battery ground cable . ..1

NUT - 1/4" N.Co, By ZPu o v e e e e e e ee e e eeeeneeennenns 3
CLIP-wireholder. .. .. vcueeeeeeeaceoans e e e 2
SCREW - #8 x1/4"roundhead . .. ........ e e e 4
WASHER - #8internaltooth . . . . ... ¢« ot ittt it e v e annns 2
NUT - 3/4" escutcheon ....... et ees e at et 1
NUT-3/4"backup ...uveeeeeoono e e R |
NUT -speedtype U .. i it tnioeenennnennssncsnaans 2
SCREW - #10 x 3/4" Self-tapping, flat head, Z.P. ...... cee.a2
BOLT - 1/4" x 3/4" N.C., rd. hd., squa ck, blk., Z,P. ..... 2
LOCKWASHER - 1/4" Z.P. ...... NAeNX e s 000 c e ee e e 2
WASHER - 5/16" internal tooth, Z. 0N ¢ c v 00 e v v o .
NUT-3/8"%.eeeececancnn @ .............. e...2
WASHER - 3/8" plam ............. ettt 1
BOLT - 1/4" x 1/2" N. C., ........... e 2
SUPPORT - starter generafgr s o/. ¢ « o o e e v 0 e 0 o™ ce e secenn 1
BOLT - 3/8" x7/8" N.C r /7 2
LOCKWASHER - 3/8" . e e s e e e e e s e e e ct e e aeanne 2
SUPPORT - starte toradjust .........c0c0... R |

@@REA KER CONTACTS

D

LEAD - breaker contact (Includes grommet). . ............. 1

GROMMET -contactlead . . . . ... ettt i bttt et ennnns 1
SCREW - #10-24 x3/8"rd. hd., Z.P. . ... v 0t ivereennrnens 4
LOCKWASHER - 3/16" Z.P. .. i ittt eeeensancnaenasnns 4
COVER -breaker contact . . ... ... ...ttt encenes 1
GASKET = COVOL v v v vt v ottt vt oo esennsosconanoessesns 1

SCREW - #6-32x3/8" Self-tapping . ... .ccoveveuunennn 1
SCREW - breaker contact mounting #8 x 1/4" N.C., rd. hd. . .... 1
LOCKWASHER - #8 internaltooth .......... ... 0. 1
POINT SET -breakercontact ... ... .0t etteeencccoesn 1
BRACKET - breaker contact mounting .................. 1
ROD - breaker contactpush ... ... ...t 1
CLIP = WILE « ¢ v 0 ¢t e o o e oo o ooeeaasoncssscsonsoncnnsns 1

February, 1968




54




CASE 155 AND 195 GARDEN TRACTORS 585

D8 WHEEL WEIGHTS - MODEL 155

REF.PART NO.

DESCRIPTION REQ'D
WEIGHT - wheel, 12" (order as machinery item) . . . ... ... ... 4
BOLT - 1/2" x 3-3/4" rd, hd., square neck, N.C,, Z.P. ....... 8
LOCKWASHER = 1/2" Z.Pu e s 0t o v o o ameenmneonaseenns 8
NUT-1/2"N.Co,hex ot oo v e tei it iiieneiien s inenns 8

D10 WHEEL WEIGHTS - MODEL 195

1 NSS

2 111- 532
3 192- 23
4 129- 105
1 NSS

2 111- 530
3 111- 531
4 92- 8
5 129- 105

Printed in U. S. A.

WEIGHT - wheel, 15" & 16" (order as machinery item): - - .- ... 4

BOLT - 1/2" x 2-1/2" rd. hd.,
BOLT - 1/2" x 2-3/4" rd. hd.,
LOCKWASHER - 1/2" Z.P, - -
NUT - 1/2" N.C., hex « « = « » -

square neck, N.C,, Z.P, - +«:- .- 4
square neck, N.C., Z.P, - -. ... 4

February, 1968




”
P SRR

~

RS T 4




Printed in U.S.A.

CASE 155 AND 195 GARDEN TRACTORS 57

MODEL E25 HYDRAULIC LIFT KIT

EF. PART NO.

C 12750
111- 319
129- 103
192- 21
T 25683
141- 5
132- 310
C 12674
C 12675
221- 412
C 12792
129- 410
195- 530
C 10898
C 12758
C 12628
135- 137
C 12678
C 12677
115- 105
141- 2
113 4
129- 101
192- 19
C 12633
111- 112
132- 5
C 13317
C 13329
218- 1057
C 11430
C 12676
C 13804
C 11870

115- 204
129- %

218—

c 1

C 13330
214- 253
115- 204

C 13331
187- 1036
113- 219
126- 119
C 12793

141- 2

DESCRIPTION REQ'D
BRACKET - cylinder mounting - « « « « + e e e e v cecvneecencn 1
BOLT - rd. hd., square neck, 3/8" x1-1/4"N.C.o - - e+ e e ¢ v v v s 2
NUT - 3/8"NC.,hex A ce st e 3
LOCKWASHER - 3/8" Z.P. ¢ ¢ vt v v veeeeaoscoancncnonsns 4
RING -retaining « « « o v o s e o s e v s oesoraoacnccncccnnns 1
PIN - clevis 1/2" + e vt v v v v v e e et s et e e ae e 1
PIN - cotter, 1/8" X 1" Z.P, = ot v v v v teercnnerecnecenne. 2
HOSE - 12-1/ 2" ¢« ¢t s st e vt e s aacnaonsonsonasnssnsees 1
HOSE = 20" + o ¢t o s s e aeeseeeassnseansnssnsensenss 1
ELBOW - street 1/4" NPTF . -« c o cvceeeenacceccncceen 4
LINK - StOP « = o e e oo v o rosacesonessesccccneanceens 1
NUT - wing 3/8" N.C., Z.P.v s vt tenvmcncaccenenenn 1
WASHER - plain 1/2" Z.Pee - ¢« ¢ e e e e e v ot s e a et e 2
PIN-safety - s v e v o v e v v e v sveencsnscosececceccocsc. 1
PLATE - StOP - + ¢ o e v e acensovecoeaffeeercoscnoceenes 1
PIATE - valve mounting. . . . . . . .. 3 1
PIN - Drive-lok, 1/4" x 1-1/2" .. @ ............. 1
GRIP - 1l€Ver.- o s + « e e e e enonoodlgo))ceceoscecesccseces 1
VALVE - lift (Repairs see page @ ................... 1
BOLT - 5/16" x 1" N.C., he B N 1
PIN - clevis 1/4" x 3/4". .5 Qt i ine e s naesnsan .2
BOLT - 1/4" x 1" N.C., e ettt 3
NUT - 1/4" N.C., hex,[ZIRA) « o e e e v v vemnnn e 5
LOCKWASHER - 1/40'ZZP) « ¢+ o s e venooennnsnencaannnn 5
LINK = ValVe s « « e \\s = + o e e s o o s 00 000 co0o00eoscsscsas 1
BOLT - rd. hd, quare neck, 1/4'" x 3/4" N.C., Z.P. . - - . - 2
PIN - cotter, 1/2" ZPe ot e se st 2
............................... 1
................................ 1
5/ 8" tube X 3/8 " NPTF + + ¢ e e vt v vnocansnnn 2
X 5/8" X 1/2"tUDE ¢« ¢« e et e et e e 1
- hydraulic (Repairs see page 59) . .« covvver oo 1
........................... 1
» i\l' R-pivot - - «cccvveeeonnn I T 1
BOLT - 3/8" x 1" N.C.,hex, Z.P.. e o e v e v tveeennnnennns 1
NUT - 3/8"NC., hex,ZP..... ...................... 1
PIN - €leviS 1/2" e e vt v s s onacuesssoosennansssosss 1
CAP -~ C11430 tee (For tube removal) « « « « c e e v s o v o v e oo 1
DECAL - power lift - « « c ¢ et v ve v enenereecnenenn.n 1
HOSE -~ COOLEE « = ¢ ¢ s ¢ e o e a o o s s e osecesococsccossess 1
CLAMDP =hOSE + ¢ o ¢ s e oo oo eoesonscsosesnccssescecsessos 2
BOLT - 3/8" x 1" N.C. (Required when installing E36 Snow
TREOWET) = ¢ o o s e o e oo asooacesonosneesassesesecossss 1
SHIM - 3/8" flat (Required when installing E36 Snow Thrower) .. 2
SCREW - 1/4" x 1/2" N.C., hex, self-tapping . . .« « c « e e 0 e 0. 3
BOLT - 3/8" x 2" N.C., hex, ZoP. o eee e 1
KEY - Woodruff #11 « - « « o e o e o v e v v aoacsooesosonanoss 1
LIFT LEVER ASSEMBLY - not available (Order one each
Ref. No. 4, 33,34,36,45, & 46) - .« « o e v ceec i 1
PIN = CLEVIS o o ¢ e o o c s s s s s oo sassesessansosesssoses 1

February, 1968







CASE 155 AND 195 GARDEN TRACTORS 59

MODEL E25 HYDRAULIC LIFT KIT
C12676 LIFT CYLINDER

REF. PART NO. DESCRIPTION REQ'D.
1 C 12880 ROD - cylinder « * + =+ =+ oot et eeesooencosnnenaenns 1
2 C 12883 HEAD - cylinder -+ ++« =+ o+ ot eeteoeocncaannncncnnnn 1
3 C 12884 HEAD - cylinder rodend * - - errroreceeeee 1
4 C 12885 TUBE - Cylinder « » + ==+« e v st ot oo e eteetenennnnansnn 1
5 C 12886 CLEVIS —rod end « -+« » -« ot cooeoeetonosnonnesnsaos 1
6 D 26819 "OVRING = 1-1/2"OD » = =+« o+ s e s e et eecenenecaccoens 3
7 A 27410 "TO"RING - 3/4" OD- v - v s v n v v s e aecnoeetoneeensosenan 1
8 C 12903 WASHER -backup + -+ cssctemssosrocenacannnsn. 2
C 12677 DIRECTIONAL @LVE
1 NSS BODY AND SPOOL ASSEMBLY @ """"""""" R |
2 C 13200 SPACER.............B\{> ..................... 1
3 C 13201 CAP-end =+« ++e-- NN s c ¢ o s s oo s e o0 s s e s e s 1
4 195- 521 WASHER - plam 3/8" R R A R T P S S N 1
5 195- 510 WASHER - plain 3/1 n ........................ 1
6 193- 524 SCREW - rd. hd. slo% ext.lockwasher #10-32 x 3/8" -« - - -+ 1
7 C 13202 SPRING -~ retUrn f/-oo N o s ¢ o o s o s o s o o s a0 8 s o s acoseeacsse 1
8 D 40816 SEAL - "O" ri . ) 9
9 211_ 9 BALL - Ste@ls W\s N » ¢ o ¢ o o e v s s b e e s s et s e s 1
10 c 13203 SPRING® rellef—"9) + « o s s e et e e ottt s c it v oocesmocoos 1
11 C 13207 SCR . T/16-20 X 5/8™ <+ e e e aeenn 1
12 C 13204 GASK lefcap - v v v e e ettt e 1
13 129- 531 n 7/16" N F. © ¢ o v o it e e ettt ettt o s s asson 1

14 169- 146 @ fill. hd., #8-32 X 3/8" N. C. ZP+ + v e s v v v onesrnnnn 3

Printed in U. S, A, February, 1968




e .o B

60

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
A 7982 37 5 A 72026 41 16 A 72086 21 7
A 7982 37 26 A 72026 41 40 A 72087 21 18
A 10326 17 55 A 72027 41 15 A 172088 21 22
A 11275 45 36 A 72027 41 39 A 72089 21 23
A 11276 51 9 A 72028 41 3 A 72090 21 21
A 11280 51 8 A 72028 41 29 A 72091 21 5
A 11538 49 10 A 72030 41 9 A 72085 21 3
A 17528 41 8 A 72030 41 33 A 72092 21 26
A 24354 51 29 A 172031 41 10 A 72093 21 27
A 24526 45 4 A 72031 41 34 A 72094 21 25
A 25423 25 9 A 72034 41 13 A 72095 21 30
A 25441 25 31 A 72034 41 37 A 72096 21 29
A 25447 25 20 A 72036 41 21 A 72097 21 24
A 25461 25 4 A 72036 41 45 A 72098 21 19
A 27251 51 11 A 172038 25 7 A 72099 21 20
A 27410 51 i A 72039 25 5 2100 13 57
A 27891 37 6 A 72040 25 6 100 15 57
A 30064 31 10 A 72041 25 23 2100 19 10
A 30881 29B 7 A 72042 25 10 72101 21 16
A 35956 39 6 A 72043 25 17@» 72102 21 8
A 37247 49 6 A 72044 25 1 A 72103 21 32
A 40736 25 22 | A 72046 25%0 A 72104 25 2
A 70058 27 4 A 72047 2 A 72108 13 56
A 70062 31 11 A 72048 1 A 172108 15 56
A 70090 5 5 A 172049 18 A 172108 19 31

A 70100 19 3 A 72050 29 A 72112 41 41 —_
A 170108 19 17 A 72051 @ 1 18 A 72113 41 42
A 70109 -~ 35 34 A 72055 317 10 B 18208 29B 4
A 170109 35B 1 A 72056 317 17 B 18208 33 14
A 70111 35 30 A T 37 9 B 50213 51 28
A 70111 35B 17 A 37 7 B 59393 13 48
A 70111 39 18 A 37 4 B 59393 15 48
A 70112 39 21 A 37 12 C 10235 28 26
A 70117 35 19 61 37 18 C 10243 33 38
A 70117 35B 18 2061 37 25 C 10246 29B 28
A 70127 33 21 @ 72062 37 16 C 10252 33 36
A 70127 35 4@9 72062 37 27 C 10253 33 33
A 70127 358 g7 A 72063 37 13 C 10254 33 30
A 170128 35 % A 72064 37 22 C 10258 35 28
A 70128 35@6 A 72065 37 3 C 10258 35B 31
A 70131 33 37 A 72066 37 14 C 10258 39 1
A 70137 33 2 A 72067 37 15 C 10259 33 12
A 170141 33 6 A 72068 37 20 C 10261 33 31
A 170142 33 3 A 72069 37 6 C 10264 35 20
A 70143 33 7 A 72070 37 21 C 10264 35B 14
A 70185 31 12 A 72070 37 24 C 10266 35 13
A 70202 51 1 A 72071 37 8 C 10267 35 17
A 70205 17 21 A 72072 37 23 C 10267 35B 13
A 70221 51 7 A 72073 19 11 C 10283 45 22
A 70233 43 34 A 72073 21 C 10291 33 15
A 70392 27 2 A 72074 21 6 C 10292 33 40
A 72000 39 3 A 72075 21 17 C 10296 33 28
A 72001 39 11 A 72076 21 2 C 10298 33 39
A 72002 39 12 A 72077 21 1 C 10299 33 18 —
A 72003 39 5 A 72078 21 10 C 10302 33 25
A 72004 39 8 A 72079 21 9 C 10303 33 22
A 72005 39 7 A 72080 21 13 C 10311 17 15
A 72007 39 13 A 72081 21 11 C 10311 23 11
A 72024 41 19 A 72082 21 12 C 10312 17 16
A 72024 41 43 A 172083 21 15 C 10312 23 12
A 72025 41 17 A 72084 21 14 C 10314 31 2




NUMERICAL INDEX

61

PART PAGE REF. PART PAGE REF. PART PAGE REF.
/7. NO. NO. NO. NO. NO. NO. NO. NO. NO.
C 10317 31 9 C 11533 45 20 C 12146 33 5
C 10338 47 3 C 11534 45 14 C 12147 33 4
C 10349 45 2 C 11545 19 15 C 12149 35 23
C 10348 35 38 C 11582 45 26 C 12156 33 13
C 10348 35B 20 C 11635 43 3 C 12165 45 15
C 10356 47 6 C 11636 43 1 C 12168 49 8
C 10360 45 12 C 11637 43 2 C 12180 43 30
C 10361 45 13 C 11640 33 1 C 12181 43 31
C 10370 45 8 C 11642 39 7 C 12187 17 36
C 10371 45 9 C 11643 39 8 C 12192 51 24
C 10372 5 2 C 11644 39 4 C 12193 51 17
C 10380 43 6 C 11685 27 9 C 12194 51 18
C 10395 43 7 C 11841 28 30 C 12197 51 25
C 10396 43 8 C 11870 47 4 C 12198 51 26
T C 10413 45 3 C 11870 57 34 C 12199 51 27
C 10419 35 15 C 11902 29B 29 C 203 19 16
C 10419 35B 25 C 11906 29 5 12203 45 16
C 10421 43 C 11942 49 5 2205 27 8
C 10423 43 12 C 11943 49 3 3@ 12206 27 16
C 10424 43 15 C 11953 20B .30 (( Q 12209 51 28
C 10429 43 5 C 11998 33 C 12211 19 7
C 10433 43 21 C 11999 29 ¢ c 12212 43 32
C 10449 417 1 C 12000 C 12223 17 37
C 10472 53 8 C 12003 C 12224 17 35
C 10474 51 6 C 12003 C 12234 45 10
C 10479 19 1 C 12011 C 12263 31 1
- C 10482 47 7 C 12013 C 12269 51 19
C 10487 23 3 C 12067 C 12270 51 20
C 10489 43 13 c 120 C 12276 43 35
C 10490 43 14 C C 12277 43 36
C 10492 17 1 C C 12280 47 5
C 10493 35 28 C C 12304 35 1
C 10493 35B 31 012 C 12304 35B 30
C 10493 39 1 072 35B 19 C 12304 41 25
C 10502 23 2 ® 12081 31 3 C 12305 35 1
C 10503 23 3 12091 23 15 C 12305 35B 30
C 10504 23 ) C 12093 49 4 C 12305 41 1
C 10505 23 C 12094 23 2 C 12370 31 7
. C 10506 23 C 12102 29 19 C 12394 35 7
C 10507 23 C 12102 29B 19 C 12395 35 8
C 10549 51 0 C 12103 29B 13 C 12396 35 7
C 10569 27 1 C 12104 29B 27 C 12397 35 8
. C 10592 51 23 C 12110 31 5 C 12524 37 19
C 10596 45 11 C 12111 31 6 C 12506 43 38
C 10657 19 6 C 12114 45 10 C 12526 29 15
C 10678 19 8 C 12115 29B 12 C 12527 28 28
C 10836 53 13 C 12115 29 13 C 12583 33 9A
C 10883 23 5 C 12115 49 23 C 12584 33 8A
C 10898 57 14 C 12116 27 9 C 12597 49 1
C 10936 43 31 Cc 12125 27 7 C 12603 17 22
C 10952 29B 9 C 12126 27 5 C 12604 49 2
C 10985 51 22 C 12127 49 7 C 12608 23 13
C 10987 37 32 C 12132 49 13 C 12612 49 19
C 10988 37 31 C 12135 49 4 C 12617 53 19
— C 10989 37 30 C 12139 49 2 C 12619 31 11
C 10990 31 29 C 12140 31 1 C 12620 31 6
C 11247 51 3 c 12141 31 1 C 12621 31 2
C 11295 45 1 C 12142 35 21 C 12623 31 7
C 11332 33 43 C 12143 33 9 C 12624 31 5
C 11430 57 31 C 12144 33 8 C 12625 31 10
C 11529 19 2 C 12145 49 7 C 12628 57 16




NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO. —~
C 12633 57 25 C 13512 31 1 KO 220475 53 10
C 12653 31 C 13513 37 9 KO 220476 53 11
C 12654 31 C 13514 37 8 KO 230011 7 20
C 12656 31 15 C 13515 37 3 KO 230011 7 43
C 12674 57 8 C 13583 29 2 KO 230170-S 7 16
C 12675 57 9 C 13584 29 3 KO 230170-S 7 39
C 12676 57 32 C 13586 29B 2 KO 230170-S 13 9
C 12677 57 19 C 13587 29B 3 KO 230170-S 15 9
C 12678 57 18 C 13596 27 12 KO 230675 19 30
C 12682 41 12 C 13597 45 28 KO 230722 51 13
C 12682 41 36 C 13603 29 14 KO 231032 7 5
C 12683 53 11 C 13605 29B 18 KO 231032 13 50
C 12684 51 5 C 13614 27 13 KO 231032 15 50
C 12729 33 44 C 13618 51 28 KO 231052 17 49
C 12740 23 6 C 13621 45 27 KO 231281 51 14 -
C 12750 57 1 C 13622 45 27 K 231355 11 64
C 12750 47 16 C 13663 35B 16 32535 51 15
C 12758 57 15 C 13677 29 9 232535 53 5
C 12777 57 37 C 13679 29B 14 (3 235003 9 11
C 12792 57 11 C 13694 23B KO 235003 11 11
C 12793 57 47 C 13716 29 > KO 235004 9 7
C 12813 23 14 C 13756 17 3o KO 235007-S 7 17
C 12880 59 1 C 13795 2 KO 235007-S 7 40
C 12883 59 2 C 13800 @ 6 KO 235007-S 13 10
C 12884 59 3 C 13801 % 18 KO 235007-S 15 10
C 12885 59 4 C 13811 &S 8 KO 235008 7 15
C 12886 59 5 C 13804 7 33 KO 235008 7 38 ~~
C 12903 59 8 C 138 51 21 KO 235010 7 19
C 12975 29B 11 C 1 17 34 KO 235010 7 42
C 12975 29 12 C,©. 188 45 33 KO 235011 7 18
C 13076 23B 13 2 17 17 KO 235011 7 41
C 13077 23B 7 33 17 24 KO 235025 13 16
C 13079 23B 15 13934 43 33 KO 235025 13 52
C 13081 23B 5 13944 17 18 KO 235025 15 16
C 13083 23B 12 13985 51 4 KO 235025 15 52
C 13085 23B 1 @D C 14018 49 16 KO 235026 13 17
C 13086 23B C 14019 49 15 KO 235026 15 17
C 13087 23B C 14039 23B 17 KO 235047 7 9
C 13089 2 C 14051 33 17 KO 235048 7 6
C 13091 2@ C 14059 49 3 KO 235048 13 51
C 13092 28 29 C 14060 53 12 KO 235048 15 51
C 13106 29B 8 C 14088 53 18 KO 235052 17 7
C 13200 59 2 C 14089 53 25 KO 235053 7 21
C 13201 59 3 C 14090 35B 12 KO 235053 7 50
C 13202 59 7 C 14091 35B 11 KO 235054 11 14
C 13203 59 10 C 14092 35B 12 KO 235057 13 59
C 13204 59 12 C 14093 35B 11 KO 235057 15 59
C 13207 59 11 C 14094 23 1 KO 235062 13 31
C 13210 57 39 C 14095 23B 14 KO 235070 13 29
C 13244 23 1 D 26819 59 6 KO 235070 13 54
C 13289 47 2 D 32477 25 25 KO 235070 15 29
C 13317 57 28 D 40816 59 8 KO 235070 15 54
C 13329 5 29 F 19478 33 19 KO 235084 17 52
C 13330 57 40 F 62147 27 22 KO 235085 17 51
C 13331 57 43 G 10659 31 9 KO 235086 11 50 ~~
C 13341 35B 32 G 13827 39 14 KO 235097 19 23
C 13356 47 1 G 49048 27 11 KO 235117 7 8
C 13357 47 3 KO 220174 13 49 KO 235118 7 7
C 13389 45 28 KO 220174 15 49 KO 235125-S 13 11
C 13414 35B 15 KO 220174 53 6 KO 235125-S 15 11
C 13510 37 5 KO 220297 53 2 KO 235125-S 11 62




NUMERICAL INDEX

63

PART PAGE REF.  PART PAGE REF.  PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
KO 235165 13 45 KO 240013 7 44 KOX 271-30 11 24
KO 235165 15 45 KO 270889 13 3 KOX 271-30 13 34
KO 235175 13 2 KO 270889 15 3 KOX 271-30 13 46
KO 235175 15 2 KO 271077 13 1 KOX 271-30 15 34
KO 235196 53 21 KO 271077 15 1 KOX 271-30 15 46
KO 235197 53 24 KO 275066 1 26 KOX 293-4 13 12
KO 235203 51 14 KO 275066 7 49 KOX 293-4 15 12
KO 235207 17 6 KO 275067 7 26 KOX 293-4 17 60
KO 235277 17 56 KO 275067 i 49 KOX 366-1 9 23
KO 235278 17 57 KO 275143 7 4 KOX 366-1 11 23
KO 235287 9 2 KO 275220 7 3 KOX 379-6 9 19
KO 235288 9 16 KO 275303 53 13 KOX 379-6 11 19
KO 235289 9 16 KO 275341 5 10 KOX 379-6 13 27
KO 235290 9 16 KO 275341 13 58 KOX 379-6 13 47
KO 235353 13 20 KO 275341 15 58 KOX 379-6 15 27
KO 235353 13 53 KO 275341 19 14 KOX 379-6 15 47
KO 235353 15 20 KO 275690 17 48 KO 53 12
KO 235353 15 53 KOA 536 5 3 07 51 10
KO 235368 17 5 KOA 231533 51 16 164 51 2
KO 235476 17 58 KOA 231533 53 1 1594-N 30 14
KO 235494 17 41 KOA 235095 51 9638AB 37 11
KO 235496 17 45 KOA 235100 5 OR 15077 25 19
KO 235526 9 13 KOA 235139-10 9 * R 15079 25 13
KO 235526 11 13 KOA 235139 9 R 15087 25 3
KO 235572 9 8 KOA 235256 59 R 15090 25 8
KO 235573 9 17 KOA 235327 22 R 15105 25 36
KO 235631 7 10 KOA 235327 @z 45 R 15106 25 1
KO 235656 13 4 KOA 235569 15 R 16147 25 12
KO 235748 13 9 15 R 16148 25 16
KO 235748 15 9 6 R 16170 25 30
KO 235751 25 9 15 T 13224 37 28
KO 235757 13 7 25 T 25683 27 6
KO 235757 13 7 48 T 25683 29 4
KO 235757 15 9 22 T 25683 31 8
KO 235757 15 13 8 T 25683 57 5
KO 235803 11 17 61 T 25683 29B 31
KO 235810 13 13 6 T 33615 23B 4
KO 235810 13 15 6 T 33619 23B 3
KO 235810 15 11 6 W 5063-S 9 21
KO 235810 15 11 10 W  5063-S 11 21
KO 235811 11 KOA 235828-10 11 18 W 5063-S 13 41
KO 235815 13 KOA 235845 19 25 W 5063-S 15 41
KO 235815 15 31 KOA 235865 11 15 W 5063-S 35 31
KO 235818 13 35 KOA 235866 11 15 W 5063-S 35B 6
KO 235818 15 35 KOA 235867 11 15

KO 235820 15 4 KOA 235949 11 22 HARDWARE CODE NUMBERS
KO 235826 7 14 KOA 235952 15 8

KO 235826 7 37 KOA 236205 19 26 11- 412 53 6
KO 235868 11 17 KOA 236293 15 7 11- 512 53 5
KO 235889 11 2 KOA 236303 13 7 13- 510 33 42
KO 235890 11 16 KOX 22-35 9 12 13- 512 33 27
KO 235891 11 16 KOX 22-35 11 12 13- 652 39 2
KO 235892 11 16 KOX 25-55 17 63 13- 820 33 23
KO 235950 13 23 KOX 25-67 17 41 15- 420 17 42
KO 235950 15 23 KOX 25-71 9 25 15- 514 45 23
KO 235951 17 11 KOX 25-71 11 25 15- 540 27 14
KO 235954 13 38 KOX 119-14 9 26 15- 816 47 2
KO 235954 15 38 KOX 119-16 11 26 15- 836 47 4
KO 235955 17 4 KOX 119-16 13 37 25- 104 7 1
KO 236387 19 32 KOX 119-16 15 37 25- 104 17 44
KO 240013 7 21 KOX 271-30 9 24 25- 104 35 40

~y




NUMERICAL INDEX

PART PAGE REF. PART PAGE REF, PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
25- 105 35B 36 115- 103 43 18 138- 2002 33 32
25- 105 45 24 115- 105 57 20 138- 2005 49 14
25- 108 29 22 115- 203 23 10 138- 2026 47 8
25~ 108 29B 22 115- 203 47 12 138- 2036 33 34
25- 108 47 5 115- 204 13 25 141- 2 57 17
25- 118 29 21 115- 204 15 25 141- 2 57 21
25- 118 29B 21 115- 204 57 35 141- 3 49 g9
25- 1510 27 3 115- 204 57 42 141- 4 49 6
41- 18 13 13 115- 208 17 20 141- 58 29B 16
41- 18 15 13 118- 219 57 45 141- 56 29 17
61- 510 5 4 126- 12 35 29 141- 56 57 6
71- 410 19 18 126- 12 35B 37 151- 106 31 4
73- 410 35 39 126- 12 39 9 166- 6 37 1
73- 528 35B 34 126- 19 47 14 37 9
83- 55 39 19 126- 22 23 4 41 4
83- 56 23 12 126- 111 25 24 41 28
92- 4 7 2 126- 119 57 46 41 20
92- 4 35 41 129- 7 17 40 41 44
92- 5 5 3 129- 37 17 53 35 26
92- 5 33 26 129- 101 43 11 @2 35B 4
92- 5 33 41 129- 101 45 9 169- 77 21 28
92- 5 35B 35 129- 101 45 \) °1 169- 131 53 26
92- 5 45 25 129- 101 - 53 @ 169- 146 59 14
92- 8 29 20 129- 101 3 171- 209 35 36
92- 8 29B 20 129- 102 9 171- 209 35B 21
92~ 8 33 24 129- 102 16 173- 207 45 18
92- 8 47 3 129- 102 @ 10 173- 210 53 3
92- 8 55 4 129- 102 53 4 173- 215 19 4
111- 1 17 38 129- 10 57 36 173- 224 53 8
111- 112 57 26 129- 47 15 173- 224 53 9
111- 128 45 21 129 57 3 173- 237 25 27
111- 128 53 15 12 55 4 175- 46 43 19
111- 129 45 34 5 55 5 175- 400 43 9
111- 207 43 2A 122 53 27 175- 416 43 19
111- 319 167 27 20 175- 436 17 10
111- 530 294 19 5 177- 131 5 7
111- 531 325 29B 23 182- 509 45 6
111- 532 409 5 2 187- 131 53 14
113- 1 410 57 12 187- 408 53 7
113- 2 531 59 13 187- 1008 45 317
113- 4 549 47 10 187- 1009 45 29
113- 6 582 27 23 187- 1036 45 31
113- 6 176 43 20 187- 1036 57 44
113- 6 351 27 10 187~ 1043 45 30
113- 102 351 43 4 192- 8 25 14
113- 103 366 31 13 192- 17 25 15
113- 205 29 25 131- 413 45 5 192- 18 5 8
113- 205 29B 26 132- 5 57 27 192- 18 17 39
113- 206 13 14 132- 24 23 4 192- 18 17 54
113- 206 15 14 132- 26 49 11 192- 18 25 28
113- 206 49 12 132- 47 29B 17 192- 18 53 4
113- 207 13 33 132- 47 29 18 192- 19 13 18
113- 207 15 33 132- 69 33 35 192- 19 15 18
113- 207 35 32 132- 310 57 7 192- 19 17 2
113- 207 35B 2 132- 311 29B 10 192- 19 17 9
113- 208 13 40 132- 311 29 11 192- 19 17 13
113- 208 15 40 132- 320 49 1 192- 19 17 46
113- 219 47 9 135- 137 57 48 192- 19

113- 221 53 22 138- 102 33 11 192- 19 43 10
114- 201 31 12 138- 134 41 6 192- 19 53 16
115- 103 23 7 138- 134 41 30 192- 19 57 24




NUMERICAL INDEX

65

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
192- 20 19 12 211- 9 59 9
192- 20 23 8 211- 9 23B 16
192- 20 43 17 211- 9 59 9
192- 20 49 9 211- 9 23B 16
192- 20 53 2 211- 10 37 4
192- 21 13 15 213- 3 49 8
192- 21 13 24 213- 4 49 5
192- 21 13 32 214- 253 19 9
192- 21 13 39 214- 253 35 14
192- 21 15 15 214- 253 35 16
192- 21 15 24 214- 253 57 41
192- 21 15 32 218- 445 35 18
192- 21 15 39 218- 445 35B 23
192- 21 17 19 218- 494 35 12
192- 21 23 9 218- 755 57 38
192- 21 29 24 218- 5006 35 9
192- 21 29B 25 218- 5006 35 25
192- 21 35 33 218- 5006 35B 8
192- 21 35B 3 218~ 5007 35 6 @
192- 21 47 13 218- 5007 35B 29 (Q
192- 21 49 21 218- 5008 35

192- 21 53 23 218- 5008 35B <
192- 21 57 4 218- 1057 57

192- 23 55 3 218- 5056 3

192- 26 25 35 218- 5059 % 24
193- 5 53 9 218- 5059 7
193- 8 45 17 218- 5060 @ 5
193- 9 45 7 218- 5060 5B 28
193- 31 35 35B 33
193- 31 35B 35 3
193- 34 27 35 10
193- 36 27 35B 9
193- 52 35 31 4
193- 52 35B 29B 6
193- 57 45 29B 15
193- 57 53 29 16
193- 60 19 27 19
193- 82 41 13 26
193- 82 41 15 26
193- 82 53 @ 33 10
193- 91 53 0 221- 412 57 10
193- 524 59 6 221~ 12 19 22
195- 104 49 18 222- 41 19 20
195- 510 59 5 222- 101 19 21
195- 512 5 9 222- 4021 19 24
195- 515 17 8 16905 36 2
195- 515 17 43 40035 9 20
195- 517 23 10 40035 11 20
195- 520 53 3 40035 13 28
195- 521 49 17 40035 15 38
195- 521 59 4

195- 522 23 11

195- 530 57 13

195- 533 49 22

195- 545 13 36

195- 545 15 36

195- 545 47 11

195- 2082 27 15

205- 27 13 30

205- 27 15 30

211- 3 21 4




Be Safe...

Insist o@ ,_

A O ~
'V‘LV !;‘4{ u ‘

— " PARTS!

o \)) :
ol ' AN7O)) ‘

()

\

L2 3

g

'

Rayner 3500 2-68 ~%:*




